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History of this test report

Report No. Version Description Issued Date
FR832126-02F 01 Initial issue of report Aug. 17, 2018
FR832126-02F 02 Add the output power test description and test data. Aug. 21, 2018
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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
15.247(b)
15.247(b)(1)
3.1 Power Output Measurement Pass
15.247(b)(3) P
15.407(a)
3.2 15.407(b) Unwanted Emissions Pass
15.203 ;
3.3 Antenna Requirement Pass
15.407(a) q
Reviewed by: Joseph Lin
Report Producer: Polly Tsai
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment HDMI Digital Media Receiver
Model Name E9L29Y
FCC ID 2AQIQ-6247

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

EUT supports Radios application

1.2 Product Specification of Equipment Under Test

Standards-related Product Specification

2400 MHz ~ 2483.5 MHz

5180 MHz ~ 5240 MHz

5260 MHz ~ 5320 MHz

5500 MHz ~ 5720 MHz

<Ant. 1>

<2400 MHz ~ 2483.5 MHz>

802.11b : 19.50 dBm (0.0891 W)
802.11g : 23.31 dBm (0.2143 W)
802.11n HT20 : 23.60 dBm (0.2291 W)
<5180 MHz ~ 5240 MHz>

802.11n HT20: 18.63 dBm /0.0729 W
802.11ac VHT20 : 18.47 dBm/0.0703 W
802.11ac VHT80 : 10.62 dBm / 0.0115 W
<5260 MHz ~ 5320 MHz>

802.11n HT20:17.92 dBm/0.0619 W
802.11ac VHT20: 17.60 dBm / 0.0575 W
<5500 MHz ~ 5720 MHz>

802.11n HT20: 13.84 dBm/ 0.0242 W

Tx/Rx Frequency Range

Maximum Output Power to Antenna 802.11n HT40 : 14.56 dBm / 0.0286 W

<CDD Modes> 802.11ac VHT20: 13.70 dBm / 0.0234 W
802.11ac VHT40: 14.44 dBm / 0.0278 W
<Ant. 2>

<2400 MHz ~ 2483.5 MHz>

Bluetooth LE 2Mbps: 5.95 dBm (0.0039 W)
802.11b : 24.45 dBm (0.2789 W)
802.11g : 24.39 dBm (0.2748 W)
802.11n HT20 : 24.07 dBm (0.2553 W)
<5180 MHz ~ 5240 MHz>

802.11n HT20 : 14.91 dBm / 0.0310 W
802.11ac VHT20 : 14.71 dBm / 0.0296 W
802.11ac VHT80 : 8.10 dBm / 0.0065 W
<5260 MHz ~ 5320 MHz>

802.11n HT20 : 15.76 dBm / 0.0377 W
802.11ac VHT20: 15.55 dBm / 0.0359 W
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Standards-related Product Specification

<5500 MHz ~ 5720 MHz>

802.11n HT20 : 15.00 dBm / 0.0316 W

802.11n HT40 : 14.65 dBm / 0.0292 W

802.11ac VHT20: 14.80 dBm / 0.0302 W

802.11ac VHT40: 14.47 dBm / 0.0280 W

MIMO <Ant. 1+2>

<5500 MHz ~ 5720 MHz>

802.11n HT20: 17.64 dBm / 0.0581 W

802.11n HT40: 16.77 dBm / 0.0475 W

<Bluetooth>

Fixed Internal Antenna type with gain 1.10 dBi

<2400 MHz ~ 2483.5 MHz>

Ant. 1 : Fixed Internal Antenna type with gain 3.21 dBi
Ant. 2 : Fixed Internal Antenna type with gain 1.10 dBi
<5180 MHz ~ 5240 MHz>

Ant. 1 : Fixed Internal Antenna type with gain 1.90 dBi
Ant. 2 : Fixed Internal Antenna type with gain 5.70 dBi
<5260 MHz ~ 5320 MHz>

Ant. 1 : Fixed Internal Antenna type with gain 2.45 dBi

Ant. 2 : Fixed Internal Antenna type with gain 6.17 dBi

<5500 MHz ~ 5720 MHz>

Ant. 1 : Fixed Internal Antenna type with gain 2.12 dBi

Ant. 2 : Fixed Internal Antenna type with gain 6.40 dBi

Bluetooth LE : GFSK

802.11b : DSSS (DBPSK / DQPSK / CCK)

802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /

256QAM)

Maximum Output Power to Antenna
<CDD Modes>

Antenna Type / Gain

Type of Modulation

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH11-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever
is lower).

2.1 Carrier Frequency and Channel

2400-2483.5 MHz 2400-2483.5 MHz 2400-2483.5 MHz
802.11b 802.11b 802.11b
Channel Channel Channel Freq. (MHz) Channel Freq. (MHz)
01 2412 06 2437 11 2462
2400-2483.5 MHz 2400-2483.5 MHz 2400-2483.5 MHz
802.119g 802.11g 802.11g
Channel Channel Channel Freq. (MHz) Channel Freq. (MHz)
01 2412 06 2437 11 2462
2400-2483.5 MHz 2400-2483.5 MHz 2400-2483.5 MHz
802.11n HT20 802.11 n HT20 802.11 n HT20
Channel Channel Channel Freq. (MHz) Channel Freq. (MHz)
01 2412 06 2437 11 2462
5150-5250 MHz 5150-5250 MHz
802.11n HT20 802.11ac VHT80
Channel Channel Channel Freqg. (MHz)
36 5180 42 5210

5250-5350 MHz
802.11n HT20

Channel Freq. (MHz)
64 5320
5470-5725 MHz 5470-5725 MHz
802.11n HT20 802.11n HT40
Channel Freq. (MHz) Channel Freq. (MHz)
140 5700 102 5510

2400-2483.5 MHz
Bluetooth - LE

Channel Freq. (MHz)
39 2480
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

<Co-Location>

Modulation Data Rate
802.11b + Bluetooth LE 1 Mbps + 2 Mbps
802.11g + Bluetooth LE 6 Mbps + 2 Mbps

802.11n HT20 + Bluetooth LE MCSO0 + 2 Mbps
802.11n HT40 + Bluetooth LE MCSO0 + 2 Mbps
802.11ac VHT80 + Bluetooth LE MCSO0 + 2 Mbps

2.3 Connection Diagram of Test System

<Co-location Mode>

EUT
(USE Cable)

Notebook

EUT

2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
AC I/P:
Unshielded, 1.2 m
1. |Notebook Lenovo G480 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “Compliance.exe” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Output Power Measurement

3.1.1Limit of Output Power

For Bluetooth LE and 2.4G WLAN

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is
30dBm. If transmitting antenna of directional gain greater than 6dBi is used, the peak output power
from the intentional radiator shall be reduced below the above stated value by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to

be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

For 5G WLAN

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
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3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

For Bluetooth LE and 2.4G WLAN

1. For Peak Power, the testing follows the Measurement Procedure of FCC KDB No. 558074 DTS
D01 Meas. Guidance v04 section 9.1.3 PKPM1 Peak power meter method.

2.  For Average Power, the testing follows the Measurement Procedure of FCC KDB No. 558074
DTS D01 Meas. Guidance v04 section 9.2.3.1 Method AVGPM.

3. The RF output of EUT was connected to the power meter by RF cable and attenuator.

4.  The path loss was compensated to the results for each measurement.

5.  Set to the maximum power setting and enable the EUT transmit continuously.

6. Measure the conducted output power and record the results in the test report.

For 5G WLAN

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.
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3.1.4Test Setup

For Bluetooth LE and 2.4G WLAN

Power Meter EUT

For 5G WLAN

Power Meter Attenuator EUT
3.1.5Test Result of Peak Output Power
Please refer to Appendix A.
3.1.6 Test Result of Average Output Power
Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

3.2.1 Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E:M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(2) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
fiing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).
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3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

«  Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW =23 MHz

«  Detector = Peak

+  Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the

maximum reading.
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6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.2.4 Test Setup

For radiated emissions below 30MHz

' : RX Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
2 [l
Ant. feed
point =
) 1-4m
————— £ !
f ( ] |
|
1.5m |
=4 N
Metal Full Soldered Ground Plane
00
Spectrum Analyzer / Receiver

3.2.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7 Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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3.3 Antenna Requirements

3.3.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the

peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3Antenna Gain

<CDD Modes >

FCC KDB 662911 D01 Multiple Transmitter Output vO2r01

For CDD transmissions, directional gain is calculated as

Directional gain = GANT + Array Gain, where Array Gain is as follows.

For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log(NANT/NSS=1) dB.

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4.

Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;

The EUT supports CDD mode.

For power, the directional gain GANT is set equal to the antenna having the highest gain, i.e.,
F)2))i).

For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 3.21 1.10 3.21 5.23 0.00 0.00
Band | 1.90 5.70 5.70 7.02 0.00 1.02
Band Il 2.45 6.17 6.17 7.52 0.17 1.52
Band Il 2.12 6.40 6.40 7.53 0.40 1.53
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

4  List of Measuring Equipment

. Characteristic | Calibration
Instrument [Manufacturer| Model No. Serial No. < Date Test Date Due Date Remark
. Jun. 25, 2018~ Conducted
Power Meter Anritsu ML2495A 0932001 N/A Sep. 26, 2017 Sep. 25, 2018
Jul. 29, 2018 (THO5-HY)
300MHz~40GH Jun. 25, 2018~ Conducted
Power Sensor Anritsu MA2411B 0846202 Sep. 26, 2017 Sep. 25, 2018
z Jul. 29, 2018 (THO5-HY)
18GHz~40GHz, o
" TTA1840-35-H Jun. 21, 2018~ Radiation
Amplifier MITEQ 1871923 VSWR: 2.5:1 | Jul. 18, 2017 Jul. 17, 2018
G Jul. 16, 2018 (03CH11-HY)
max
18GHz~40GHz, -
. TTA1840-35-H Jul. 17, 2018~ Radiation
Amplifier MITEQ 1871923 VSWR: 2.5:1 | Jul. 16, 2018 Jul. 15, 2019
G Aug. 04, 2018 (03CH11-HY)
max
SCHWARZBE Jun. 21, 2018~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1326 [1GHz ~ 18GHz | Oct. 16, 2017 Oct. 15, 2018
CK Aug. 04, 2018 (03CH11-HY)
” . Jun. 21, 2018~ Radiation
Preamplifier Keysight 83017A MY53270080 [1GHz~26.5GHz| Jan. 16, 2018 Jan. 15, 2020
Aug. 04, 2018 (03CH11-HY)
Spectrum . Jun. 21, 2018~ Radiation
Keysight N9010A MY54200486 | 10Hz ~ 44GHz | Oct. 19, 2017 Oct. 18, 2018
Analyzer Aug. 04, 2018 (03CH11-HY)
Jun. 21, 2018~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A N/A
Aug. 04, 2018 (03CH11-HY)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A Jun. 21, 2018~ N/A Radation
d Aug. 04, 2018 (03CH11-HY)
. JPA0118-55-30 (17100018000 Jun. 21, 2018~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 17, 2018 Apr. 16, 2019
3K 54002 Aug. 04, 2018 (03CH11-HY)
SHF-EHF Horn| SCHWARZBE BBHA917058 Jun. 21, 2018~ Radiation
BBHA 9170 18GHz- 40GHz | Nov. 27, 2017 Nov. 26, 2018
Antenna CK 4 Aug. 04, 2018 (03CH11-HY)
. Jun. 21, 2018~ Radiation
Software Audix E3 6.2009-8-24 | RK-001042 N/A N/A N/A
Aug. 04, 2018 (03CH11-HY)
HUBER + SUCOFLEX Jun. 21, 2018~ Radiation
RF Cable MY9837/4PE | 9kHz-30MHz | Mar. 14, 2018 Mar. 13, 2019
SUHNER 104 Aug. 04, 2018 (03CH11-HY)
HUBER + SUCOFLEX Jun. 21, 2018~ Radiation
RF Cable MY2859/2 | 30MHz-40GHz | Mar. 14, 2018 Mar. 13, 2019
SUHNER 102 Aug. 04, 2018 (03CH11-HY)
HUBER + SUCOFLEX Jun. 21, 2018~ Radiation
RF Cable MY9837/4PE 30M-18G Mar. 14, 2018 Mar. 13, 2019
SUHNER 104 Aug. 04, 2018 (03CH11-HY)
HUBER + FLEX .21, 2018~ Radiati
RF Cable v suco MY4274/2 | 30MHZ-40GHz | Mar. 14, 2018 | U™ 22 2018~ 13, 2019 | RAdIAtoN
SUHNER 102 Aug. 04, 2018 (03CH11-HY)
WHKX8-5872.5 . o
. . 6.75GHz High Jun. 21, 2018~ Radiation
Filter Wainwright | -6750-18000-4 SN3 Sep. 18, 2017 Sep. 17, 2018
Pass Aug. 04, 2018 (03CH11-HY)
0ST
. N WLK4-1000-15 Jun. 21, 2018~ Radiation
Filter Wainwright SN11 1G Low Pass | Sep. 18, 2017 Sep. 17, 2018
30-8000-40SS Aug. 04, 2018 (03CH11-HY)
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Eaa FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 550
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 520
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

<For Bluetooth LE>

Report Number : FR832126-02F

<2Mbps>
Test Engineer: Allen Lin/Shiming Liu Temperature: 21~25 °C
Test Date: 2018/6/25~2018/7/7 Relative Humidity: 51~54 %
TEST RESULTS DATA
Peak Power Table
Peak |Conducted
Data Freq. |Conducted| Power
g Rate R TICLE (MHz) | Power Limit
(dBm) (dBm)
BLE |2Mbps| 1 39 | 2480 5.95 30.00
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average
Duty
Mod. Data NT CH. Freq. Factor Conducted
Rate (MHz) (dB) Power
(dBm)
BLE |2Mbps| 1 39 | 2480 2.48 5.70
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<For 2.4G WLAN>

Report Number : FR832126-02F

Test Engineer:

Allen Lin / Rebecca Li

Temperature:

21~25

°C

Test Date:

2018/6/25 ~ 2018/7/25

Relative Humidity:

51~54

%

A2-10f 3



TEST RESULTS DATA

Peak Output Power

Report Number : FR832126-02F

2.4GHz Band

Peak Conducted EIRP EIRP
Data Firea Conducted Pc_)Wf-zr DG_ Power Pc_>w_er Pass
Mod. | poie NP CH. | (ot Power Limit (L) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Ant 1 Ant 2 SUM | Ant1 Ant2 | Ant1 Ant2 | Ant1 Ant2 | Ant1 Ant 2

11b [1Mbps| 1 1 2412 | 18.55 | 22.76 - 30.00 | 30.00 | 3.21 1.10 | 21.76 | 23.86 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 6 2437 | 19.50 | 24.45 - 30.00 | 30.00 | 3.21 110 | 22.71 | 25,55 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 11 2462 | 19.10 | 24.40 - 30.00 | 30.00 | 3.21 1.10 | 22.31 | 25,50 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 1 2412 | 22.58 | 23.99 - 30.00 | 30.00 | 3.21 1.10 | 25.79 | 25.09 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 6 2437 | 23.31 | 24.39 - 30.00 | 30.00 | 3.21 110 | 26.52 | 2549 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 11 2462 | 22.75 | 24.01 - 30.00 | 30.00 | 3.21 110 | 25.96 | 25.11 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 1 2412 | 23.17 | 23.84 - 30.00 | 30.00 | 3.21 1.10 | 26.38 | 24.94 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 6 2437 | 23.60 | 24.07 - 30.00 | 30.00 | 3.21 1.10 | 26.81 | 25.17 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 11 2462 | 22.82 | 23.98 - 30.00 | 30.00 | 3.21 1.10 | 26.03 | 25.08 | 36.00 | 36.00 | Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR832126-02F

TEST RESULTS DATA
Average Output Power

2.4GHz Band
Average
Data e, Fzz’gr Conducted
Mod. Rate NTY CH. (MHz) (dB) Power
(dBm)
Ant 1 Ant2 | Ant1 Ant 2 SUM
11b |[1Mbps]| 1 1 2412 0.06 0.06 16.48 | 20.81
11b |[1Mbps]| 1 6 2437 0.06 0.06 17.26 | 22.91
11b |[1Mbps]| 1 11 2462 0.06 0.06 16.77 | 22.88
11g |6Mbps| 1 1 2412 0.33 0.33 13.95 | 17.33
11g [6Mbps| 1 6 2437 0.33 0.33 15.78 | 20.18 -
11g [6Mbps| 1 11 2462 0.33 0.33 14.12 | 18.20
HT20 | MCSO| 1 1 2412 0.35 0.35 13.88 | 16.30
HT20 [ MCSO| 1 6 2437 0.35 0.35 15.52 | 19.81
HT20 [ MCSO| 1 11 2462 0.35 0.35 12.95 | 17.46

Note: Measured power (dBm) has offset with cable loss.
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<For 5G WLAN Band 1~3>

Report Number : FR832126-02F

<CDD Mode>
Test Engineer: Shiming Liu / Rebecca Li Temperature: 21~25 °C
Test Date: 2018/6/25 ~ 2018/7/26 Relative Humidity: 51~54 %

A3-10of 4



TEST RESULTS DATA

Average Power Table

Report Number : FR832126-02F

FCC Band |
Dut Average FCC
Data Fre Factzr Conducted Conducted DG
Mod. Rate NTY CH. (MHC;) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HT20 [ MCSO| 1 36 5180 | 0.35 | 0.35 | 18.63 | 14.91 24.00 [24.00 | 1.90 | 5.70 Pass
VHT20[ MCSO| 1 36 5180 | 0.32 | 0.32 | 18.47 | 14.71 24.00 [24.00 | 1.90 | 5.70 Pass
VHT80[ MCSO0| 1 42 5210 | 1.18 1.18 | 10.62 | 8.10 24.00 [24.00 | 1.90 | 5.70 Pass
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Report Number : FR832126-02F

TEST RESULTS DATA
Average Power Table

FCC Band Il
Average FCC
Data Fre lecj:gr Conducted Conducted DG PEc:\?v:r
Mod. NTY CH. a. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HT20 [ MCSO| 1 64 5320 | 0.35 | 035 [ 17.92 [ 15.76 23.98 (2381 | 245 | 6.17 | 26.99 Pass
VHT20[ MCSO| 1 64 5320 | 0.32 | 0.32 | 17.60 | 15.55 23.98 (2381 245 | 6.17 | 26.99 Pass
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Report Number : FR832126-02F

TEST RESULTS DATA
Average Power Table

FCC Band IlI
Average FCC
Data Frer lecj:gr Conducted Conduc?eq DQ PEc:\?v:r .
Mod. NTY CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HT20 [ MCSO| 1| 140 | 5700 | 0.35 | 0.35 | 13.84 | 15.00 23.98 (2358 | 2.12 | 6.40 | 26.99 Pass
HT40 [MCSO| 1| 102 | 5510 | 0.62 | 0.68 | 14.56 | 14.65 23.98 [ 23.58 | 2.12 | 6.40 | 26.99 Pass
VHT20[{ MCSO| 1| 140 | 5700 | 0.32 | 0.32 | 13.70 | 14.80 23.98 (2358 | 2.12 | 6.40 | 26.99 Pass
VHT40[{ MCSO| 1| 102 | 5510 | 0.61 0.63 | 14.44 | 14.47 23.98 [23.58 | 2.12 | 6.40 | 26.99 Pass
HT20 [MCSO| 2| 140 | 5700 | 0.35 | 0.35 | 14.20 | 15.01 | 17.64 23.58 6.40 26.99 Pass
HT40 [MCSO| 2| 102 | 5510 | 0.63 | 0.63 | 14.22 | 13.24 | 16.77 23.58 6.40 26.99 Pass
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Appendix B. Radiated Spurious Emission

Test Engineer :

Hao Hsu, Chuan Zhu, and Ken Wu

Temperature :

21~26°C

Relative Humidity :

52~57%

Co-location Mode

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)

2344.38 52.8 -21.2 74 43.25 27 16.15 | 336 | 113 | 220 | P | H
2344.02 43.73 -10.27 54 34.18 27 16.15 | 336 | 113 | 220 | A | H
BLE(2M) * 2412 107.09 - - 97.2 27.18 163 | 3359 | 113 | 220 | P | H
CH39 * 2412 104.11 - - 94.22 27.18 16.3 | 3359 | 113 | 220 | A | H
2480 MHz
2483.6 59.32 -14.68 74 49.23 2736 | 16.31 | 3358 | 113 | 220 | P | H
Ant 2
2483.5 52.16 -1.84 54 42.07 2736 | 16.31 | 3358 | 113 | 220 | A | H
+
2343.84 54.21 -19.79 74 44.66 27 16.15 | 336 | 246 | 355 | P | V
802.11b
CHoL 2344.02 43.7 -10.3 54 34.15 27 16.15 | 336 | 246 | 355 | A | V
* 2412 107. - - 7.1 27.1 16. . 24 P \%
2412 MHz 07.05 97.16 8 6.3 | 33.59 6 | 355
Ant 1 * 2412 104.07 - - 94.18 27.18 16.3 | 3359 | 246 | 355 | A | V
2483.5 55.12 -18.88 74 45.03 27.36 | 16.31 | 3358 | 246 | 355 | P | V
2483.5 46.76 -7.24 54 36.67 2736 | 16.31 | 3358 | 246 | 355 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)

2389.92 52.35 -21.65 74 42.52 27.13 | 16.29 | 33.59 | 100 | 216 P H
2389.92 42.82 -11.18 54 32.99 27.13 | 16.29 | 3359 | 100 | 216 | A | H
BLE(2M) * 2437 110.18 - - 100.19 27.27 | 16.31 | 33.59 | 100 | 216 P H
CH39

* 2437 107.09 - - 97.1 27.27 |16.31 | 3359 | 100 | 216 | A | H

2480 MHz
2483.5 57.32 -16.68 74 47.23 27.36 | 16.31 | 33.58 | 100 | 216 P H

Ant 2
2483.5 49.33 -4.67 54 39.24 27.36 | 16.31 | 3358 | 100 | 216 | A | H
+

2351.22 51.45 -22.55 74 41.9 27 16.15 | 336 | 211 | 344 | P | V

802.11b
CHOS 2389.92 41.76 -12.24 54 31.93 27.13 | 16.29 | 3359 | 211 | 344 | A | V

* - -
2437 MHz 2437 107.79 97.8 27.27 |16.31 | 3359 | 211 | 344 | P | V
Ant 1 * 2437 104.7 - - 94.71 27.27 |16.31 | 3359 | 211 | 344 | A | V
2483.5 53.35 -20.65 74 43.26 2736 | 16.31 | 3358 | 211 | 344 | P | V
2483.5 43.89 -10.11 54 33.8 27.36 | 16.31 | 3358 | 211 | 344 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2 of B32
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Band edge @ 3m)

FAX : 886-3-328-4978

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2345.28 51.62 -22.38 74 42.07 27 16.15 33.6 107 | 310 P H
2383.8 41.72 -12.28 54 31.94 27.09 16.29 33.6 107 | 310 A H
BLE(2M) 2480 96.37 - - 86.28 | 27.36 | 1631 | 3358 | 107 | 310 | P | H
CH39 2480 94.58 - - 84.49 27.36 16.31 | 33.58 | 107 | 310 A H
2480 MHz
2483.5 56.44 -17.56 74 46.35 27.36 16.31 | 33.58 | 107 | 310 P H
Ant 2
2483.5 48.95 -5.05 54 38.86 27.36 16.31 | 33.58 | 107 | 310 A H
+
2365.08 51.39 -22.61 74 41.73 27.04 | 16.22 | 33.6 | 283 | 163 P |V
802.11b
CH1L 2375.34 41.83 -12.17 54 32.12 27.09 16.22 33.6 283 | 163 A \%
2462 MHz 2480 98.86 - - 88.77 27.36 16.31 | 33.58 | 283 | 163 P \%
Ant 1 2480 97.22 - - 87.13 27.36 | 16.31 | 3358 | 283 | 163 | A | V
24955 57.46 -16.54 74 47.31 27.4 16.32 | 33.57 | 283 | 163 P \%
2496.2 51.62 -2.38 54 41.47 27.4 16.32 | 3357 | 283 | 163 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B3 of B32




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

FAX : 886-3-328-4978

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2389.2 56.7 -17.3 74 46.88 2713 | 16.29 | 336 | 138 | 221 | P | H
2389.92 44.94 -9.06 54 35.11 27.13 | 16.29 | 3359 | 138 | 221 | A | H
BLE(2M) 2412 107.25 - - 97.36 27.18 163 | 3359 | 138 | 221 | P | H
CH39 2412 99.55 - - 89.66 27.18 163 | 3359 | 138 | 221 | A | H
2480 MHz
2484.7 62.71 -11.29 74 52.61 2736 | 16.32 | 3358 | 138 | 221 | P | H
Ant 2
2483.7 52.39 -1.61 54 42.3 27.36 | 16.31 | 3358 | 138 | 221 | A | H
+
2389.56 58.09 -15.91 74 48.27 2713 | 1629 | 336 | 246 | 354 | P | V
802.11g
CHoL 2389.92 45.81 -8.19 54 35.98 27.13 | 16.29 | 3359 | 246 | 354 | A | V
2419 MHz 2412 107.03 - - 97.14 27.18 163 | 3359 | 246 | 354 | P | V
Ant 1 2412 99.45 - - 89.56 27.18 163 | 3359 | 246 | 354 | A | V
2483.6 56.95 -17.05 74 46.86 27.36 | 16.31 | 3358 | 246 | 354 | P | V
2483.5 47.31 -6.69 54 37.22 27.36 | 16.31 | 3358 | 246 | 354 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B4 of B32
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)

2389.2 58.89 -15.11 74 49.07 27.13 | 16.29 | 336 | 100 | 214 | P H
2389.92 48.25 -5.75 54 38.42 27.13 | 16.29 | 3359 | 100 | 214 | A | H
BLE(2M) * 2437 111.98 - - 101.99 27.27 | 16.31 | 3359 | 100 | 214 | P H
CH39

* 2437 103.49 - - 93.5 27.27 |16.31 | 3359 | 100 | 214 | A | H

2480 MHz
2484.9 62.44 -11.56 74 52.34 27.36 | 16.32 | 3358 | 100 | 214 | P H

Ant 2
2483.5 52.42 -1.58 54 42.33 27.36 | 16.31 | 3358 | 100 | 214 | A | H
+

2389.02 57.49 -16.51 74 47.67 27.13 | 16.29 | 336 | 208 | 353 P |V

802.11g
CHOS 2389.38 46.73 -7.27 54 36.91 27.13 | 16.29 | 336 | 208 | 353 | A | V

* - -
2437 MHz 2437 108.68 98.69 27.27 | 16.31 | 33.59 | 208 | 353 P |V
Ant 1 * 2437 101.01 - - 91.02 27.27 |16.31 | 3359 | 208 | 353 | A | V
2484.7 55.51 -18.49 74 4541 27.36 | 16.32 | 33.58 | 208 | 353 P |V
2483.6 45.61 -8.39 54 35.52 27.36 | 16.31 | 3358 | 208 | 353 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B5 of B32
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Band edge @ 3m)

FAX : 886-3-328-4978

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)

2358.96 51.69 -22.31 74 42.03 27.04 16.22 33.6 400 | 230 P H
2385.6 41.84 -12.16 54 32.02 27.13 16.29 33.6 400 | 230 A H
BLE(2M) 2462 10926 | - - 99.22 | 27.31 | 1631 | 3358 | 400 | 230 | P | H
CH39 2462 101.8 - - 91.76 27.31 16.31 | 33.58 | 400 | 230 A H
2480 MHz
2484.1 64.67 -9.33 74 54.58 27.36 | 16.31 | 3358 | 400 | 230 | P | H
Ant 2
2483.5 52.64 -1.36 54 42.55 27.36 16.31 | 33.58 | 400 | 230 A H
+
2373.72 51.72 -22.28 74 42.01 27.09 | 16.22 | 336 | 200 | 343 | P | V
802.11g
CH1L 2389.56 41.82 -12.18 54 32 27.13 16.29 33.6 200 | 343 A \%
2462 MHz 2462 105.11 - - 95.07 27.31 16.31 | 33.58 | 200 | 343 P \%
Ant 1 2462 97.51 - - 87.47 27.31 16.31 | 33.58 | 200 | 343 A \%
2484.4 58.74 -15.26 74 48.64 27.36 16.32 | 33.58 | 200 | 343 P \%
2483.5 47.31 -6.69 54 37.22 27.36 | 16.31 | 3358 | 200 | 343 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B6 of B32
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
2389.38 59 -15 74 49.18 27.13 16.29 33.6 138 | 219 P H
BLE(2M) 2389.92 44.83 -9.17 54 35 27.13 16.29 | 33.59 | 138 | 219 A H
CH39 * 2412 106.45 - - 96.56 27.18 16.3 33.59 | 138 | 219 P H
2480 MHz * 2412 98.85 - - 88.96 | 2718 | 16.3 | 3359 | 138 | 219 | A | H
Ant 2 2486.3 63.69 |-10.31 74 5359 | 27.36 | 16.32 | 3358 | 138 | 219 | P | H
+ 2483.5 52.39 -1.61 54 42.3 27.36 16.31 | 33.58 | 138 | 219 A H
802.11n 2389.56 60.82 -13.18 74 51 27.13 16.29 | 33.6 246 | 355 P \%
HT20 2389.92 46.03 -7.97 54 36.2 27.13 16.29 | 3359 | 246 | 355 A \%
CHO1 * 2412 106.54 - - 96.65 27.18 16.3 33.59 | 246 | 355 P \%
2412MHz | 2412 98.98 - - 89.09 | 2718 | 163 | 3359 | 246 | 355 | A | V
Ant 1 2484.1 58.53 -15.47 74 48.44 27.36 16.31 | 33.58 | 246 | 355 P \%
2484.1 47.11 -6.89 54 37.02 27.36 16.31 | 33.58 | 246 | 355 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B7 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
2389.74 61.72 -12.28 74 51.9 27.13 16.29 33.6 100 | 215 P H
BLE(2M) 2389.74 48.75 -5.25 54 38.93 27.13 16.29 33.6 100 | 215 A H
CH39 * 2437 110.99 - - 101 27.27 16.31 | 33.59 | 100 | 215 P H
2480 MHz * 2437 103.33 - - 93.34 | 2727 | 1631 | 3359 | 100 | 215 | A | H
Ant 2 2486.3 62.93 |-11.07 74 52.83 | 27.36 | 16.32 | 3358 | 100 | 215 | P | H
+ 2483.6 52.19 -1.81 54 42.1 27.36 16.31 | 33.58 | 100 | 215 A H
802.11n 2389.56 59.16 -14.84 74 49.34 27.13 16.29 | 33.6 211 | 344 P \%
HT20 2389.02 46.21 -7.79 54 36.39 27.13 16.29 33.6 211 | 344 A \%
CHO6 * 2437 108.59 - - 98.6 2727 | 1631 | 3359 | 211 | 344 | P | V
2437 MHz | 2437 101.12 - - 91.13 | 27.27 | 1631 | 3359 | 211 | 344 | A | V
Ant 1 2483.9 58.11 -15.89 74 48.02 27.36 16.31 | 33.58 | 211 | 344 P \%
2483.5 45.96 -8.04 54 35.87 27.36 16.31 | 33.58 | 211 | 344 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B8 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
2349.6 52.19 -21.81 74 42.64 27 33.6 16.15 | 277 | 219 P H
BLE(2M) 2384.16 42 -12 54 32.22 27.09 33.6 16.29 | 277 | 219 A H
CH39 * 2462 108.81 - - 98.77 27.31 33,58 | 16.31 | 277 | 219 P H
2480 MHz * 2462 101.06 - - 91.02 | 27.31 | 3358|1631 | 277 | 219 | A | H
Ant 2 2483.5 65.39 | -8.61 74 55.3 27.36 | 3358 | 1631 | 277 | 219 | P | H
+ 2483.5 51.61 -2.39 54 41.52 27.36 33.58 | 16.31 | 277 | 219 A H
802.11n 2326.74 52.25 -21.75 74 42.83 26.95 33.61 | 16.08 | 201 | 345 P \%
HT20 2385.6 42 -12 54 32.18 27.13 33.6 16.29 | 201 | 345 A \%
CH11 * 2462 104.78 - - 9474 | 2731 | 3358 | 1631 | 201 | 345 | P | V
2462MHz |« 2462 96.85 - - 86.81 | 27.31 | 3358 | 1631 | 201 | 345 | A | V
Ant 1 2483.6 59.96 -14.04 74 49.87 27.36 33.58 | 16.31 | 201 | 345 P \%
2495.3 47.18 -6.82 54 37.03 27.4 33,57 | 16.32 | 201 | 345 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B9 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 5700 111.75 - - 102.68 32.44 9.75 | 33.12 | 100 | 115 P H
CH39
2480 MHz * 5700 103.77 - - 94.7 32.44 9.75 | 3312 | 100 | 115 | A | H
Ant 2
. 5727.24 67.67 -0.53 68.2 58.49 325 9.81 | 33.13 | 100 | 115 P H
802.11n * 5700 103.84 - - 94.77 32.44 9.75 | 33.12 | 106 37 P |V
HT20
CH140 * 5700 96.17 - - 87.1 32.44 9.75 | 33.12 | 106 37 A |V
5700 MHz
Ant 1 5726.2 60.78 -7.42 68.2 51.6 32.5 9.81 | 33.13 | 106 37 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B10 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5459.68 57.7 -16.3 74 49.38 32.05 9.29 33.02 | 100 115 P H
BLE(2M) 5464.72 64.35 -3.85 68.2 56.01 32.07 9.29 33.02 | 100 115 P H
CH39 5458.72 52.33 -1.67 54 44.01 32.05 9.29 33.02 | 100 115 A H
2480 MHz * 5510 106.49 - - 98.05 321 | 937 | 3303 | 100 | 115 | P | H
Ant 2 * 5510 98.61 - - 90.17 32.1 9.37 | 33.03 | 100 | 115 | A | H
+ 5749.88 49.64 -18.56 68.2 40.38 32.53 9.88 33.15 | 100 115 P H
802.11n 5459.68 53.37 -20.63 74 45.05 32.05 9.29 | 33.02 | 100 37 P \%
HT40 5468.8 58.44 | -9.76 68.2 50.1 32.07 | 929 | 3302 | 100 | 37 | P | V
CH102 5458.24 4656 | -7.44 54 3824 | 3205 | 929 | 3302 | 100 | 37 | A | V
S510MHz | & 5510 99.74 - - 91.3 321 | 937 [ 3303 100 | 37 | P |V
Ant 1 * 5510 91.84 - - 834 32.1 9.37 33.03 | 100 37 A \%
5764.685 48.9 -19.3 68.2 39.54 32.57 9.95 | 33.16 | 100 37 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B11 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
BLE(2M) 5147.94 60.19 |-13.81 74 52.42 3175 | 9.05 | 33.03 | 100 | 240 | P | H

CH39
5149.24 53.12 -0.88 54 45.35 31.75 9.05 33.03 | 100 | 240 A H
2480 MHz
Ant 2 5180 116.64 - - 108.82 31.78 9.07 33.03 | 100 | 240 P H
n
+ 5180 108.62 - - 100.8 31.78 9.07 33.03 | 100 | 240 A H
802.11n 5148.2 56.69 | -17.31 74 4892 | 3175 | 9.05 | 3303 | 389 | 278 | P | V
HT20
5149.76 46.88 -7.12 54 39.11 31.75 9.05 33.03 | 389 | 278 A \%
CH36
1 110.52 - - 102.7 1.7 .07 . 27 P \
5180 MHz 5180 0.5 0 31.78 9.0 33.03 | 389 8
Ant 2 5180 102.81 - - 94.99 31.78 9.07 33.03 | 389 | 278 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B12 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band edge @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
5131.82 58.3 -15.7 74 50.57 31.73 9.03 33.03 | 100 | 299 P H
BLE(2M) 5149.5 52.34 -1.66 54 44.57 31.75 9.05 33.03 | 100 | 299 A H
CH39 * 5210 102.78 - - 949 | 31.82 | 9.09 | 33.03 100 | 299 | P | H
2480 MHz * 5210 94.98 - - 87.1 31.82 | 9.09 | 33.03 | 100 | 299 | A | H
Ant 2 5406.18 48.7 -25.3 74 40.5 32 9.22 | 33.02 | 100 | 299 | P | H
+ 5367.7 42.01 -11.99 54 33.87 31.97 9.2 33.03 | 100 | 299 A H
802.11ac 5142.22 52.53 -21.47 74 44.76 31.75 9.05 | 33.03 | 388 | 266 P \%
VHT80 5149.24 45.73 -8.27 54 3796 | 31.75 | 9.05 | 33.03 | 388 | 266 | A | V
CH42 * 5210 97.46 - - 89.58 31.82 9.09 33.03 | 388 | 266 P \%
5210MHz | & 5210 89.58 - - 817 | 31.82 | 9.09 | 3303 | 388 | 266 | A |V
Ant 2 5421.26 47.74 -26.26 74 39.48 32.02 9.26 33.02 | 388 | 266 P \%
5432.18 41.57 -12.43 54 33.3 32.03 9.26 | 33.02 | 388 | 266 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B13 of B32

FAX : 886-3-328-4978




FCC CO-LOCATION RADIO TEST REPORT

SPORTON LAB.

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

FAX : 886-3-328-4978

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)|(H/V)
BLE(2M) 5320 116.58 - - 108.52 | 31.92 | 9.17 | 33.03 | 100 | 296 | P | H

CH39
5320 109.29 - - 101.23 31.92 9.17 | 33.03 | 100 | 296 | A | H
2480 MHz
Ant 2 5351.52 59.05 -14.95 74 50.94 31.95 9.19 33.03 | 100 | 296 P H
n
+ 5351.84 50.68 -3.32 54 42.57 31.95 9.19 | 33.03 | 100 | 296 | A | H
802.11n 5320 111.96 - - 1039 | 31.92 | 9.17 | 33.03 | 372 | 268 | P | V
HT20
5320 104.21 - - 96.15 31.92 9.17 33.03 | 372 | 268 A \%
CH64
1.04 . -18.02 74 47.87 1. 1 . 72 | 2 P \
5320 MHz 5351.0 55.98 8.0 8 31.95 9.19 | 33.03 | 3 68
Ant 1+2 5351.2 45.74 -8.26 54 37.63 31.95 9.19 33.03 | 372 | 268 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B14 of B32




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band edge @ 3m)

FAX : 886-3-328-4978

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) * 5700 114.97 - - 105.9 32.44 9.75 | 33.12 | 100 | 298 P H

CH39
2480 MHz * 5700 107.02 - - 97.95 32.44 9.75 | 3312 | 100 | 298 | A | H
Ant 1
. 5725.56 66.32 -1.88 68.2 57.14 325 9.81 | 33.13 | 100 | 298 P H
802.11n * 5700 111.42 - - 102.35 32.44 9.75 | 33.12 | 400 | 269 P |V
HT20
CH140 * 5700 103.57 - - 94.5 32.44 9.75 | 33.12 | 400 | 269 | A | V
5700 MHz
5725 65.46 -2.74 68.2 56.28 32.5 9.81 | 33.13 | 400 | 269 P |V
Ant 1+2
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B15 of B32




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4824 53.28 -20.72 74 70.54 31.29 10.02 | 58.57 | 239 | 302 P H
CH39 4824 51.97 | -2.03 54 69.23 | 31.29 | 10.02 | 5857 | 239 | 302 | A | H
2480 MHz 4960 38.95 -35.05 74 55.95 31.54 9.97 58.51 | 100 0 P H
Ant 2
7440 42.79 -31.21 74 53.14 36.59 11.72 | 58.66 | 100 0 P H
+
4824 53.04 -20.96 74 70.3 31.29 | 10.02 | 5857 | 318 | 263 | P | V
802.11b
CHO1 4824 51.58 -2.42 54 68.84 31.29 10.02 | 58.57 | 318 | 263 A \%
2412 MHz 4960 38.7 -35.3 74 55.7 31.54 9.97 | 58.51 | 100 0 P |V
Ant 1 7440 4351 -30.49 74 53.86 36.59 | 11.72 | 58.66 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B16 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)

4874 53.58 -20.42 74 70.76 31.38 9.99 | 58,55 | 238 | 310 P H
BLE(2M) 4874 51.62 -2.38 54 68.8 31.38 999 | 5855 | 238 | 310 | A | H
CH39 4960 39.01 -34.99 74 56.01 31.54 9.97 | 58.51 | 100 0 P H
2480 MHz
7311 48.56 -25.44 74 59.34 36.28 11.77 | 58.83 | 100 0 P H
Ant 2
7440 41.86 -32.14 74 52.21 36.59 11.72 | 58.66 | 100 0 P H
+
4874 52.77 -21.23 74 69.95 31.38 9.99 | 58,55 | 335 | 283 P |V
802.11b
CHOG 4874 50.62 -3.38 54 67.8 31.38 999 | 5855 | 335 | 283 | A | V
4 .24 -34.7 74 .24 1.54 .97 51 |1 P |V
2437 MHz 960 39 34.76 56 315 9.9 58.5 00 0
Ant 1 7311 48.78 -25.22 74 59.56 36.28 11.77 | 58.83 | 100 0 P |V
7440 41.82 -32.18 74 52.17 36.59 11.72 | 58.66 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B17 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)

4924 54.01 -19.99 74 71.07 31.48 9.99 | 58,53 | 243 | 301 P H
BLE(2M) 4924 52.62 -1.38 54 69.68 31.48 999 | 5853 | 243 | 301 | A | H
CH39 4960 39.04 -34.96 74 56.04 31.54 9.97 | 58.51 | 100 0 P H
2480 MHz
7386 45.48 -28.52 74 56.05 36.47 11.68 | 58.72 | 100 0 P H
Ant 2
7440 42.49 -31.51 74 52.84 36.59 11.72 | 58.66 | 100 0 P H
+
4924 54.29 -19.71 74 71.35 31.48 999 | 5853 | 324 | 263 | A | V
802.11b
CH11 4924 52.98 -1.02 54 70.04 31.48 9.99 | 58,53 | 324 | 263 P |V
4 . -34.47 74 . 1.54 .97 51 |1 P |V
2462 MHz 960 39.53 3 56.53 315 9.9 58.5 00 0
Ant 1 7386 45.48 -28.52 74 56.05 36.47 11.68 | 58.72 | 100 0 P |V
7440 43.04 -30.96 74 53.39 36.59 11.72 | 58.66 | 100 0 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B18 of B32

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m )| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)|(H/V)
BLE(2M) 4824 4534 |-2866 74 626 | 3129 | 1002 | 5857 | 100 O | P | H
CH39
2480 MHz 4960 39.01 -34.99 74 56.01 31.54 9.97 58.51 | 100 0 P H
Ant 2 7440 4256 | -31.44| 74 5291 | 3659 | 1172 | 5866 100 | O | P | H
+
802.11g 4824 48.76 -25.24 74 66.02 31.29 | 10.02 | 58.57 | 100 0 P |V
CHO1
4960 39.03 -34.97 74 56.03 31.54 9.97 58.51 | 100 0 P \%
2412 MHz
Ant 1 7440 42.49 -31.51 74 52.84 36.59 11.72 | 58.66 | 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B19 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4874 54.79 -19.21 74 71.97 31.38 9.99 58.55 | 236 | 239 P H
4874 43.82 -10.18 54 61 31.38 9.99 58.55 | 236 | 239 A H
BLE(2M) 4960 30.18 |-34.82| 74 56.18 | 3154 | 9.97 | 5851 | 100 | O | P | H
CH39 7311 56.46 -17.54 74 67.24 36.28 11.77 | 58.83 | 202 | 295 P H
2480 MHz
7311 43.33 -10.67 54 54.11 36.28 11.77 | 58.83 | 202 | 295 A H
Ant 2
7440 41.29 -32.71 74 51.64 36.59 11.72 | 58.66 | 100 0 P H
+
4874 53.52 -20.48 74 70.7 31.38 9.99 | 5855 | 225 | 297 | P | V
802.11g
CHOG 4874 42.59 -11.41 54 59.77 31.38 9.99 58.55 | 225 | 297 A \%
2437 MHz 4960 39.07 -34.93 74 56.07 31.54 9.97 58.51 | 100 0 P \%
Ant 1 7311 56.56 -17.44 74 67.34 36.28 11.77 | 58.83 | 208 | 264 P \%
7311 43.2 -10.8 54 53.98 36.28 11.77 | 58.83 | 208 | 264 A \%
7440 41.37 -32.63 74 51.72 36.59 11.72 | 58.66 | 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B20 of B32

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4924 47.76 -26.24 74 64.82 31.48 9.99 58.53 | 100 0 P H
CH39 4960 39.6 -34.4 74 56.6 31.54 9.97 58.51 | 100 0 P H
2480 MHz 7386 4565 | -28.35 74 56.22 | 36.47 | 11.68 | 58.72 | 100 | O P | H
Ant 2 7440 42.85 -31.15 74 53.2 36.59 11.72 | 58.66 | 100 0 P H
* 4924 48.61 -25.39 74 65.67 31.48 9.99 | 58.53 | 100 0 P |V
802.11g 4960 39.54 -34.46 74 56.54 31.54 9.97 58.51 | 100 0 P \%
CH11
7386 44.88 -29.12 74 55.45 36.47 11.68 | 58.72 | 100 0 P \%
2462 MHz
Ant 1 7440 42.58 -31.42 74 52.93 36.59 | 11.72 | 58.66 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B21 of B32

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4824 47.03 -26.97 74 64.29 31.29 | 10.02 | 58.57 | 100 0 P H
CH39
2480 MHz 4960 38.95 -35.05 74 55.95 31.54 9.97 | 58.51 | 100 0 P H
Ant 2
. 7440 41.93 -32.07 74 52.28 36.59 11.72 | 58.66 | 100 0 P H
802.11n 4824 49.41 -24.59 74 66.67 31.29 | 10.02 | 58.57 | 100 0 P |V
HT20
CHo1 4960 39.67 -34.33 74 56.67 31.54 9.97 | 58.51 | 100 0 P |V
2412 MHz
Ant 1 7440 42.39 -31.61 74 52.74 36.59 11.72 | 58.66 | 100 0 P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously’ (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg )|(P/A)(HIV)
4874 56.17 |-17.83 74 73.35 31.38 | 999 | 5855 | 229 | 297 | P | H
BLE(2M) 4874 43.85 |-10.15 54 61.03 | 31.38 | 9.99 | 5855 | 229 | 297 | A | H
CH39 4960 3891 |-35.09 74 5591 | 31.54 | 9.97 | 5851 | 100 | 0 P | H
2480 MHz 7311 57.4 -16.6 74 68.18 | 36.28 | 11.77 | 58.83 | 208 | 297 | P | H
Ant 2 7311 42.77 |-11.23 54 53.55 | 36.28 | 11.77 | 58.83 | 208 | 297 | A | H
+ 7440 42.03 | -31.97 74 52.38 36.59 | 11.72 | 5866 | 100 | O P | H
802.11n 4874 54.6 -19.4 74 71.78 | 31.38 | 9.99 | 5855 | 228 | 292 | P | V
HT20 4874 42.38 |-11.62 54 59.56 31.38 | 999 | 58.55 | 228 | 292 | A | V
CHO6 4960 39.61 |-34.39 74 56.61 | 3154 | 997 | 5851 | 100 | O P |V
2437 MHz 7311 56.48 | -17.52 74 67.26 | 3628 | 11.77 | 58.83 | 212 | 267 | P | V
Ant 1 7311 42.48 |-11.52 54 53.26 36.28 | 11.77 | 58.83 | 212 | 267 | A | V
7440 4222 |-31.78 74 52.57 | 3659 | 11.72 | 58.66 | 100 | 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4924 47.07 | -26.93 74 64.13 | 31.48 | 9.99 | 5853 | 100 | 0 P | H

CH39
4960 39.24 -34.76 74 56.24 31.54 9.97 58.51 | 100 0 P H
2480 MHz
Ant 2 7386 42.22 -31.78 74 52.79 36.47 11.68 | 58.72 | 100 0 P H
n
+ 7440 42.36 -31.64 74 52.71 36.59 11.72 | 58.66 | 100 0 P H
802.11n 4924 4753 | -26.47 74 64.59 | 31.48 | 9.99 | 5853 | 100 | 0 P |V
HT20
4960 38.97 -35.03 74 55.97 31.54 9.97 58.51 | 100 0 P \%
CH11
7 42.14 -31. 74 2.71 A7 11. 72 11 P \
2462 MHz 386 31.86 5 36 68 | 58 00 0
Ant 1 7440 43.08 -30.92 74 53.43 36.59 11.72 | 58.66 | 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously, (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/IV)
BLE(2M) 4960 50.34 -23.66 74 42.9 31.54 8.95 33.05 | 100 0 P H
CH39 4960 4318 |-10.82 54 3574 | 3154 | 895 | 3305 | 100 | O | A | H
2480 MHz 7440 4253 | -3147| 74 49.84 | 3659 | 12.16 | 56.06 | 100 | 0 | P | H
Ant 2
11400 48.68 -25.32 74 54.58 40.02 15.66 | 61.58 | 100 0 P H
+
17100 47.27 -20.93 68.2 43.76 40.06 19.53 | 56.08 | 100 0 P H
802.11n
HT20 4960 49.3 -24.7 74 41.86 31.54 8.95 33.05 | 100 0 P \%
CH140 7440 42.65 -31.35 74 49.96 36.59 12.16 | 56.06 | 100 0 P \%
5700 MHz 11400 48.98 -25.02 74 54.88 40.02 15.66 | 61.58 | 100 0 P \%
Ant 1 17100 47.78 -20.42 68.2 4427 40.06 19.53 | 56.08 | 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4960 51.09 -22.91 74 43.65 31.54 8.95 33.05 | 100 0 P H
CH39 4960 41.2 -12.8 54 33.76 31.54 8.95 33.05 | 100 0 A H
2480 MHz 7440 42.6 -31.4 74 49.91 | 3659 | 1216 | 56.06 | 100 | O | P | H
Ant 2 11020 47.3 -26.7 74 53.3 40.1 154 61.5 100 0 P H
+ 16530 45.22 -22.98 68.2 44.81 38.58 | 19.06 | 57.23 | 100 0 P H
802.11n 4960 50.73 -23.27 74 43.29 31.54 8.95 33.05 | 100 0 P \%
HT40 4960 40.98 |-13.02 54 33.54 3154 | 895 | 33.05 | 100 0 AV
CH102 7440 4332 |-30.68 74 50.63 | 36.59 | 12.16 | 56.06 | 100 | O P |V
5510 MHz 11020 47.46 |-2654| 74 5346 | 401 | 154 | 615 | 100 | O | P | V
Ant 1 16530 44.88 -23.32 68.2 44.47 38.58 | 19.06 | 57.23 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4960 52.71 -21.29 74 45.27 31.54 8.95 33.05 | 100 0 P H
CH39 4960 42.77 -11.23 54 35.33 31.54 8.95 33.05 | 100 0 A H
2480 MHz 7440 42.74 -31.26 74 50.05 36.59 | 12.16 | 56.06 | 100 0 P H
Ant 2 10360 56.53 -11.67 68.2 62.09 39.51 1494 | 60.01 | 100 0 P H
+ 15540 47.22 -26.78 74 48.93 38 18.34 | 58.05 | 100 0 P H
802.11n 4960 51.99 -22.01 74 44.55 31.54 8.95 33.05 | 100 0 P \%
HT20 4960 41.9 -12.1 54 34.46 3154 | 895 | 33.05 | 100 0 AV
CH36 7440 4252 |-31.48 74 49.83 | 3659 | 12.16 | 56.06 | 100 | 0 P |V
5180 MHz 10360 56.6 | -11.6 | 68.2 62.16 | 3951 | 14.94 | 6001 | 100 | O | P | V
Ant 2 15540 49.15 -24.85 74 50.86 38 18.34 | 58.05 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
BLE(2M) 4960 50.95 -23.05 74 43.51 31.54 8.95 33.05 | 100 0 P H
CH39 4960 41.47 -12.53 54 34.03 31.54 8.95 33.05 | 100 0 A H
2480 MHz 7440 43.01 -30.99 74 50.32 36.59 | 12.16 | 56.06 | 100 0 P H
Ant 2 10420 46.07 -22.13 68.2 51.63 39.58 1498 | 60.12 | 100 0 P H
+ 15630 42.86 -31.14 74 44.67 37.71 18.39 | 57.91 | 100 0 P H
802.11ac 4960 50.45 -23.55 74 43.01 31.54 8.95 33.05 | 100 0 P \%
VHT80 4960 41.11 | -12.89 54 33.67 3154 | 895 | 33.05 | 100 0 AV
CH42 7440 42.85 |-31.15 74 50.16 | 36.59 | 12.16 | 56.06 | 100 | O P |V
5210 MHz 10420 44.42 |-2378| 682 49.98 | 3958 | 14.98 | 60.12 | 100 | O | P | V
Ant 2 15630 44.8 -29.2 74 46.61 37.71 18.39 | 57.91 | 100 0 P \
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)(H/V)
4960 51.91 -22.09 74 44.47 31.54 8.95 33.05 | 100 0 P H
BLE(2M) 4960 42.33 -11.67 54 34.89 31.54 8.95 33.05 | 100 0 A H
CH39 7440 42.26 -31.74 74 49.57 36.59 12.16 | 56.06 | 100 0 P H
2480 MHz 10640 60.27 |-13.73 74 65.97 | 39.81 | 1512 | 60.63 | 100 | 276 | P | H
Ant 2 10640 49.34 -4.66 54 55.04 39.81 | 15.12 | 60.63 | 100 | 276 | A | H
+ 15960 48.97 -25.03 74 51.06 36.8 18.56 | 57.45 | 100 0 P H
802.11n 4960 50.23 -23.77 74 42.79 31.54 8.95 | 33.05 | 100 0 P |V
HT20 4960 40.59 -13.41 54 33.15 31.54 8.95 | 33.05 | 100 0 AV
CH64 7440 41.97 -32.03 74 49.28 36.59 12.16 | 56.06 | 100 0 P \%
5320 MHz 10640 58.45 -15.55 74 64.15 39.81 | 1512 | 60.63 | 389 | 326 | P | V
Ant 1+2 10640 46.39 -7.61 54 52.09 39.81 15.12 | 60.63 | 389 | 326 A \%
15960 48.91 -25.09 74 51 36.8 18.56 | 57.45 | 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously’ (MHz) [(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg ) |(P/A)(HIV)
4960 51.54 |-22.46 74 44.1 3154 | 895 | 3305 | 100 | O P | H
BLE(2M) 4960 41.24 |-12.76 54 33.8 3154 | 895 | 33.05 | 100 | O A | H
CH39 7440 4191 |-32.09 74 49.22 | 3659 | 12.16 | 56.06 | 100 | O P | H
2480 MHz 11400 59 -15 74 64.9 40.02 | 1566 | 61.58 | 100 | 55 | P | H
Ant 1 11400 46.84 | -7.16 54 52.74 | 4002 | 1566 | 61.58 | 100 | 55 | A | H
+ 17100 50.76 |-17.44| 68.2 4725 | 40.06 | 19.53 | 56.08 | 100 | O P | H
802.11n 4960 53.11 |-20.89 74 4567 | 3154 | 895 | 3305 | 100 | O P |V
HT20 4960 4227 | -11.73 54 34.83 3154 | 895 | 33.05 | 100 0 AV
CH140 7440 41.93 | -32.07 74 49.24 | 3659 | 12.16 | 56.06 | 100 | O P |V
5700 MHz 11400 54.87 |-19.13 74 60.77 | 40.02 | 1566 | 61.58 | 100 | 27 | P | V
Ant 1+2 11400 4356 |-10.44 54 49.46 | 40.02 | 1566 | 61.58 | 100 | 27 | A | V
17100 47.34 |-20.86| 682 43.83 | 40.06 | 19.53 | 56.08 | 100 | O P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

- The signal is Unintentional Radiators.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B31 of B32
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) (dBpV/m )| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) [(cm) (deg) |(P/A)|(HIV)
802.11b 2390 55.45 | -18.55| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix C. Radiated Spurious Emission Plots

Test Engineer :

Hao Hsu, Chuan Zhu, and Ken Wu

Temperature : 21~26°C

Relative Humidity : |52~57%

Co-location Mode

Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT BLE (2M) CH39 2480 MHz Ant 2 + 802.11b CHO1 2412 MHz Ant 1
Simultaneously Horizontal Fundamental
1000 /f“ AN 1009
- / . 200 |
700 / \ L 700) J L
/ l 600
4 7 A 00 b S\ SO ———
o
10| 109
Peak 570 wo e mewem w6 ) w7
Site. 2 03CH11-HY Site :03CH11-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
100.0f /‘f\-\ 100.0|
[
I, o
500 - o vl AR 504 L |
o/ g
Avg.
Site. :03CHI1-HY Site 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF HORIZONTAL
ROWHO000KH VOW 10Kz SWT Ao ROWH009000K 2 VW0 010 11 WAt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT BLE (2M) CH39 2480 MHz Ant 2 + 802.11b CHO1 2412 MHz Ant 1

Simultaneously Horizontal Fundamental

) @BuVim) Date: 2018.07.30

PEAK_BE 74|

fl
s00 WMM\,,.MMMJ/ ]

400 2410, 2420 2430, 2440 2450, 2460 2470 2480, 2490 2500
Frequency (Mhz)

Peak LY onnorzons oo, Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

]

: |

- S S R T

400/ D

250,
Frequency (MHz)

Av Left blank
g . Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT

BLE (2M) CH39 2480 MHz Ant 2 + 802.11b CHO1 2412 MHz Ant 1

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

) @Buvim) Date: 2018.07:30 ) (@Buvim) Date: 2018.07-30
1300) 1309
1200 1200
1109 1109 4
1000) 1009
& -
700) 700)
| ] 1]
s00) L e
00 100
300) 300)
200) 200
100) 100
30 T Zme  Ze0 G0z 2uo 260 2090 500 TG 500 W00 1900 700 00 2600 200 E
Frequency (WHz) Frequency (HHz)
Pe ak site +03CHILHY site $03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTLCAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07:30 ) @Buvim) Date: 2018.07.30
1300) 1300
1200 1200
1100 1109
1000) o 1009
/ -
s00) / 300
700 / 00
L o st 54 600 %)
s0q Fk_’—/m( 50 I
00 = 200
300) | 300
200) 200)
100) 100
310 a0 e Ze0 200 za 2o 2460, 2490 000 oo 500 70 1900 0. B0 0. 2100, 0
Frequency (iz) Frequency (MHa)
Avg Site $03CHI1-HY Site. 03CHII-HY
. Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition

AV6_54 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CHO1 2412 MHz Ant 1

Simultaneously Vertical Fundamental

Date: 2018-07-30

a0 A
500 v WWWM«/ S —
400

400 2410, 2420 2430, 2440 2450 2460 2470 2480, 2490 2500
Frequency (MHz)

Peak DT oz TR Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

] J SN SN S S o I N

400 2410, 2420, 2430 2440, 2a60. 2470, 2460, 2490, 2500

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
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Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CHO06 2437 MHz Ant 1

Simultaneously Horizontal

Fundamental

- ——— i o 2018731
oo o
10 w0
nd o
100 yan 1009

900 900
909 venk fLa 800 | PEATE
704 700
600 / / 600
;
Hlbe e o

Wt
! 00 st b
400

400
300 300
204 200
109 100
50 F D R N T N T S TV M T 7 00 W00 W00 on 100 7o 700 700 7i0n
Freauency (WHr) Frequency (HH:)
Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07:31 ) @Buvim) Dates2018.07.31
1300 1300
1200 1200

\ m

= ——. m :,::: e
= N [\\NJ o A o ] s

400
300 300)
200 200
100 100)
AV 310 2340, 2360, 2380, 2400 240, 2440, 2460, 288 1000 1300, 1500 4700 1900 2100 2300 2500, 2700, 0
. Frequency (MHz) Frequency (MIHz)
Site :03CHILHY Site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456

Page Number . C5 of C67
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CHO06 2437 MHz Ant 1

Simultaneously Horizontal

Fundamental

Dato: 2018.07-31

N
» / M -
A —

PR e TSNP

400 2410 2420 2430, 2440 2450 2460, 2470,
Frequ

Peak s Left blank
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
s ot

2480, 2490, 2500

p—

o

AN

7 \

209 £

1

A b

g J S

400"
reeny o

Avg oy Left blank
. Condition : AVG6_BE_54 3m HORN 9120D-HF HORIZONTAL

TEL : 886-3-327-3456

Page Number . C6 of C67
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CHO06 2437 MHz Ant 1

Simultaneously

Vertical

Fundamental

1 (dBuVim)

Dato: 2018.07-31

g

1 (@BuVim)

Date: 20180731

k PEAK 74

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Y, U ——— T A

09 400

300) 300

200) 200)

100) 100

510 T w0 me0 za00  mam zado 240 2490 000 100 Te00 W00 100 2100 7306 2500 2700 0
Freauency (WHr) Freauency (H:)
Peak +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) (@Buvim) Date: 2018.07-31 ) @Buvim) Date: 2018.07.31
1300 1300
1200 1200
0g 1109
1000 o 1000
s0q \\ a0
s00) 300
7 \ 74
o) L o0 A6 5
509 U] sud |
00 B M
300) 300
200) 200)
100) 100
310 a0 Zwo. ze0 200 zam 2o 2460, 2 00 100 Te00. 700 1900, 0 z00 z0 2100, 0
Freaquency (He) Frequency (HH:)
Avg ) site +03CHIL-HY site 03CHI1-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition

AV6_54 3m HORN 9120D-HF VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C7 of C67




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CHO06 2437 MHz Ant 1

Simultaneously

Vertical

Fundamental

Dato: 2018.07-31

AN
e

/" |

Avg.

wjnJv/ \__H,J/\¥

AVG_BE 54|

400 2410, 2420 2430, 2440 2450, 2a60. 2470 2460,
Frequency (MHz)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

2450, 2500

]
Peak ey Left blank
Condition  PEAK_BE_74 3m HORN 9120D-HF VERTICAL
e

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C8 of C67




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CH11 2462 MHz Ant 1
Simultaneously Horizontal Fundamental
209 f PEAK BH 72| 209 PEAK 74
~ o
X H ‘j 50.0) Mw—w\.,wuww bttt sty
w
Peak Site £ 03CHILHY site $03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
R To0D000ks VoW 3000 200K WAt REMAID00000K 2 VBWR3D00000RH s W uta
F
/
600 ayleg sl 000 AVG 54
500| 500 _‘_/’_J
40. Y R IR ! Y,
wd
AVg 310 2340, 2360. 2380. 2400, 2420, 2440. 2460, 2490 1000 1300, 1500, 1700 1900. 2100, 2300.  2500. 2700, 301
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AV6_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C9 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CH11 2462 MHz Ant 1

Simultaneously Horizontal Fundamental

Date: 2018.07-30

1300
1200
10g)

1000 N

900

32.3 // \j\ e
i

50,0t Al b N
400)

300)
200)
100)

400 2410, 2420 2430, 2440 2450 2460, 2470 2480. 2490 2500
cy (M)

sy Left blank
Peak - e T4 3mHORNS1200-HE HORIZONTAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

- 7N
: / \J e

o A

]

400 2410, 2420 2430 2440 2450 2460 2470 2480, 2490 2500
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456 Page Number . C10 of C67
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

) @Buvim) Date: 2018.07.30 ) @Bvim) Date: 2018.07.30
1300) 1300
1200 1200
109 1109
1009 1009 1
a0 A s00)
209 s w00 T
700] 700 ’
600) 500)
5 ir tsosronemintbnn]
! - 500)
09 400
300) 300
200) 200)
100) 100
510 T o0 me0 zd00  mam zado 240 7 000 100 Te00 w700 100 2100 7306 2500 2700 0
Freauency (WHr) Freauency (H:)
Peak +03CHILHY ite O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) (@Buvim) Date: 2018.07.30 ) @Buvim) Date: 2018.07.30
1300 1300
1200 1200
0g 1109
1009 1000 1
904 AN 00
SN
800 \ 80.0)
700) i 700)
500] | 500) —’v’_-_‘-_’—/}'
B e oy S
300) 300
200) 200)
100) 100
310 T w0 ze0 200 zam 2o 2460, 2 o0 100 700 700 1900, 0 z00 20 2100, 0
Freaquency (He) Frequency (WH:)
Avg site +03CHILHY site 03CHI1-HY
. Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AVG_54 3m HORN 9120D-HF VERTICAL
< RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C11 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CH11 2462 MHz Ant 1

Simultaneously Vertical Fundamental

1 (dBuVim) Date: 2018.07.30

s0q q

700/ / a

ool ] A\ .
ettt

100)

400 2410, 2420 2430, 2440 2450 2460, 2470 2480, 2490 2
Frequency (MHz)

Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1 (dBuVim) Date: 2018.07.30

%00/ //’V\

s00) e S

700) / \

ool Vo LI

e

i

100

400 2410, 2420, 2430 2440, 2a60. 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C12 of C67



FCC CO-LOCATION RADIO TEST REPORT

SPORTON LAB.

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO1 2412 MHz Ant 1
Simultaneously Horizontal Fundamental
1 p”
700] / L‘m b 700 \‘”
609 Y o M 609 i
L 00| A -
w
w
Peak site +03CHILHY site 03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
REAIDO3000R 2 YOW:3000000Kz SW AL REAID00 0002 VB SD00000R e STt
o
600y (0 wslfse 000 AVG 54
9 7 - b T | ] 7 s |
L e e I R 400}
w
AVg 310 2340 2360. 2380, 2400, 2420. 2440 2460, 24 1000 1300, 1500 1700,  1900.  2100.  2300. 2500, 2700 o
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AV6_54 3m HORN 9120D-HF HORIZONTAL
AWK 2 VRWADOSKr 2 STt AWACOO00ORTS VBRI 0CKI So AN

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C13 of C67




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO1 2412 MHz Ant 1

Simultaneously Horizontal Fundamental

Date: 2018-07-30

P ra -
A s

400 2410, 2020 2430, 2440, 0. 2a70. 2450, 24%0. 2

2450 240
Frequency (MHz)

Peak Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

600] \ A VG BE 54
i
500) S o— Tt R

400) = =

400 2410, 2420, 2430 2440, 2a60. 2470, 2430, 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456 Page Number . C14 of C67
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO1 2412 MHz Ant 1

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

AV6_54 3m HORN 9120D-HF VERTICAL

) @Buvim) Date: 2018.07-30 ) 6Buvim) Date: 2018.07.30
1300 1300
1200 1200
ol 1100 4
1009 1000
= -
700 700
Pam— =
w.nmwww oo 5000, s 1
a0 400
300 300
200f 200
100 109
310 0. w0, B0 2400 2an. 240, 2460 2 000 00 1500 700 1900 2100 2300, 200, 2700, 0
Frequency (WHz) Frequency (MHz)
Peak +03CHILHY site O3CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2018.07-30 1 (¢Buvim) Date: 2018.07.30
1300 1300
1200 1200
ol 100
1009 1000
90 900
f
700f ! 700
60 / welodl s 500
a9 s s
B e e = e s s s B
300 300
200f 200
100 109
310 0. o0, B0, 200 24k, 2ae 2460, 2 000 00 1600 1700, 1900 0. B0 0. 2100, 0
Frequency (MHz) Frequency (HH:)
Avg ) site +03CHILHY site 03CHI1-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C15 of C67




ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO1 2412 MHz Ant 1

Simultaneously Vertical Fundamental

Date: 2018-07-30

50 et ‘ol

400 2410, 2020 2430, 2440, 0. 2a70. 2450, 24%0. 2

2450 240
Frequency (MHz)

Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

700)
609 J AVG_BE_54]

N
40,0/ P

400 2410, 2420, 2430 2440, 2460 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456 Page Number : C16 of C67
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO06 2437 MHz Ant 1

Simultaneously

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2018.07.31

Y RSV SR

B
w/J \%ﬁiﬁ

40 360 2380 2400 220, 2440 2460, 2
Frequency (MHz)

$03CHILHY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20180731

il PEATA

B e | —e—
e

500 1700, 1900 2100 2300 2500 2700, 0

Frequency ()

03CHILHY

PEAK_74 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Avg.

) (@Buvim) Date: 2018-07-31
/ G [ok| ]
0. o0, B0, 200 24k, 2ae 2460, 2

Frequency (MHz)

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Date: 20180731

VG54

500 1700, 1900 2100 2300 2500 2700 0

Frequency (MH2)

03CHILHY

AV6_54 3m HORN 9120D-HF HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C17 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO06 2437 MHz Ant 1

Simultaneously Horizontal Fundamental

Dato: 2018.07-31

400 2410, 2020 2430, 2440, 0. 2a70. 2450, 24%0. 2

2450 240
Frequency (MHz)

Peak Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-31

§
700 - B~y
609 / AVG_BE 54|
o -

400) =

400 2410, 2420, 2430 2440, 2460 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C18 of C67



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO06 2437 MHz Ant 1

Simultaneously

Vertical

Fundamental

1 (dBuVim)

Dato: 2018.07-31

1 (@BuVim) Date: 2013.07.31

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1300 1300
1204 1204
100 oy 1100 1
1004 ~ 100
704 f 700 J \JL
s0q ! o0
o O S OO DO % i Y DU U VPO SR A L SSSST
10q w00
304 %04
204 200
100 10
510 W R S 7 o0 a0 w000 aion 206 200270 o
Freavency e reauency (s
Peak $03CHIL-HY site 03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KH2 VBW:3000.000KHz SWT:Auto
1 4By bat: 20180731 - Date: 20180731
1300 1304
1200 1200
o g
1004 100
wd ™ o
s0a w00
704 700
509 — . N sud — M
g e — ! .
304 %04
204 200
104 10
510 F R T T T TV R T 7 o0 e oo w000, 2ion 206 200 2700, o
frecuency (o Freaiency ()
Avg ) site $03CHILHY site 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition 'AVG_54 3m HORN 9120D-HF VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C19 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO06 2437 MHz Ant 1

Simultaneously Vertical Fundamental

Dato: 2018.07-31

1300
1200
09|

1000 £~ =
» f \ i

S
. yt NN ==t
ni—— S

50.0( vonsteniilintinl
4

400 2410, 2020 2430, 2440, 0. 2a70. 2450, 24%0. 2

2450 240
Frequency (MHz)

Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-31

—

s00) S

pm— i
T~ T

S S
400)

400 2410, 2420, 2430 2440, 2a60. 2470, 2430, 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456 Page Number : C20 of C67
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Band Edge @ 3m)

) @Buvim) Date: 2018.07.30 ) @Buvim) Dates2018.07.30
-~ ]‘ o
1200 1200
1100 1100
\ e
100.| ‘ (’ \ 100.0
900 900
909 ] PERRBEL7A 800 PEATA
70,0 70.0) \
609 500
; o | v —
! 00 o
400 400
300 300
204 200
109 100
50 F D R N T N T N TV M T 7 00 W00 W00 o 100 7o 700 00 7ion 0
Frequency () Freauency Wz}
Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07:30 ) @0uvim) Dates2018.07.30
o [ -~
o | 2o
g I oo
1000 W 1000
509 900
‘
g ]‘ g
609 4 ‘o_ad[sa| 600 | A 54
504 // 500) Bil
B e e 400 — R
300 300
209 200
109 100
Av g 310 240, 2360, 230, 2a00. 2470, 2040, 2460, 28 1000 1300, 1500 4700, 1300 2100 2300, 500, 2700, 0
. Freauency (r) Frequency (WH:)
site £03CHILHY site 03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORTZONTAL
+ RBWE1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C21 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CH11 2462 MHz Ant 1

Simultaneously Horizontal Fundamental

Date: 2018-07-30

1300
1200
ol
1009
90
500

700f
60
50
a0
300
200f
100

400 2410, 2020 2430, 2440, 0. 2a70. 2480, 24%0. 2

2450 240
Frequency (MHz)

Peak Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

%09 {—weses
500)

S IR —

400 2410, 2420, 2430 2440, 2460 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C22 of C67



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CH11 2462 MHz Ant 1

Simultaneously

Vertical

Fundamental

1 (g8

) Date: 2018-07-30

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) (@Buvimy Dates2018.07.30
1300 1300
1200 1200
1100 1100 X
1000 "«\ 1000
900 900
04y PRl Bt 7a ooy PEAKTE
704 ” 700
o
609 500
! o PP S
! - 00| A
409 400
300 300
204 200
109 100
50 B R N T N T R TV M T 7 00 W00 W00 o 100 7o 700 00 700 0
Freauency (WHr) Freauency (H:)
Peak +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @Buvim) Dater2018.07.30 ) @0uvim) Dates2018.07.30
1300 1300
1200 1200
1100 1100
1000 1000
a0l (/\\ 900
800 500
704 700
609 weteds A 54
509 B — -
300 300
209 200
109 100
30 Ta o Bz mm zae 7. 7 o0 0 00 700 1900, 0 0z 200, 0
Freaquency (He) Frequency (WH:)
Avg site +03CHILHY site 03CHI1-HY
. Condition + AVG_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C23 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CH11 2462 MHz Ant 1

Simultaneously Vertical Fundamental

Date: 2018-07-30

o
S b i A

400 2410, 2020 2430, 2440, 0. 2a70. 2450, 24%0. 2

2450 240
Frequency (MHz)

Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

w0d / \
.
S0y ™ AVG_BE 54|
s
(I N — e

400 2410, 2420, 2430 2440, 2460 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C24 of C67



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO1 2412 MHz Ant 1
Simultaneously Horizontal Fundamental
9 / ;‘:ﬁ;i 29 | PERKC TS
700] 700 \
‘ - i
o N I R PO oy
wd
w
Peak site +03CHILHY site 03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
REAIDO3000R 2 YOW:3000000Kz SW AL REAID00 0002 VB SD00000R e STt
o
600y ‘avgeg 54| 000 AVG 54
o N~ s e
40.0/ S S B
w
AVg 310 2340 2360. oD 2420. 2440 2460, 24 1000 1300, 1500 1700,  1900.  2100.  2300. 2500, 2700 o
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition 'AVG_54 3m HORN 9120D-HF HORIZONTAL
AWK 2 VRWADOSKr 2 STt AWACOO00ORTS VBRI 0CKI So AN

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO1 2412 MHz Ant 1

Simultaneously

Horizontal

Fundamental

Peak

Date: 2018-07-30
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so0f

00 PR BE 74
700 \w :

9 T gt e

50 N

400 2410, 2420 2430, 2440 2450 2460, 2470 2400, 2490, 2
Frequency (MHz)
site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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200
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400 2410, 2420 2430, 2440 2450, 2460, 2470 24%0. 2490, 2
Frequency (MHz)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO1 2412 MHz Ant 1

Simultaneously

Vertical

Fundamental

1 (dBuVim) Date: 2018.07.30
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/
w0 i e
W sSs T
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Peak +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) (@Buvim) Date: 2018.07.30 ) @Buvim) Date: 2018.07.30
1300 1300
1200 1200
0g 1109
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310 T w0 ze0 200 zam 2o 2460, 2 00 100 700 w700 1800 2100 Z00  Zs00. 2700, 0
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Avg ) site +03CHILHY site 03CHI1-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition

AV6_54 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO1 2412 MHz Ant 1

Simultaneously Vertical Fundamental

Date: 2018-07-30
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400 2410, 2020 2430, 2440, 0. 2a70. 2480, 24%0. 2

2450 240
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Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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400 2410, 2420, 2430 2440, 2460 2470, 2430, 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO6 2437 MHz Ant 1

Simultaneously

Horizontal

Fundamental

1 (dBuVim) Date: 2018.07.31
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400)
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50 F D R N T N T S TV M T 7 00 W00 W00 o 100 7o 700 700 7i0n 0
Freauency (WHr) Frequency (WH)
Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07:31 ) @Buvim) Dates2018.07.31
1300 1300
1200 1200
1100 1100
1000 o 1009
509 900
800 500
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609 G oi 54 600 A 54
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109 100
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. Frequency (WHe) Frequency (WH:)
site £03CHILHY site 03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBWE1000.000KHz VBW:1.000KHz SWT:Auto

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO6 2437 MHz Ant 1

Simultaneously

Horizontal Fundamental

Peak

e
/
.. N
800 J/ A PEAK BE 74
B~
A’ e X
0
0

2450 240
Frequency (MHz)

sy Left blank
Conitin PENCBE 743 HORN 91200-HF HORTZONTAL e an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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400)
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO6 2437 MHz Ant 1

Simultaneously Vertical

Fundamental

1 (dBuVim) Date: 2018.07.31

1 (@BuVim) Date: 2013.07.31

1
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et e it

! 500)
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510 T o0 me0 zao0  mam zado 240 7 000 100 Te00 W00 100 2100 7306 2500 2700 0
Freauency (WHr) Freauency (H:)
Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) (@Buvim) Date: 2018.07.31 ) @Buvim) Date: 2018.07.31
1300 1300
1200 1200
0g 1109
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Avg site +03CHILHY site 03CHI1-HY
. Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AVG_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO6 2437 MHz Ant 1

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2018.07.31

\
e J\
= - }

500 [ pnd

100)

400 2410, 2420 2430, 2440 2450 2460, 2470 2400, 2490, 2
Frequency (MHz)
site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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iy P S {1
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400) ey

100

400 2410, 2420 2430, 2440 2450, 2460, 2470 24%0. 2490, 2
Frequency (MHz)
site $03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C32 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH11 2462 MHz Ant 1

Simultaneously Horizontal

Fundamental

s gBuvim) st 2018.0730 ) By Date 2012.07:30
1209 1200
1000) ‘ Vo 1009
w00 | a00)
a0 ‘ sl a00)
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109 100
50 F O R N T N T N TV M T 7 00 W00 W00 o 100 7o 700 00 7ion 0
Freauency (WHr) Frequency (WH)
Peak site $03CHIL-HY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.07:30 ) @0uvim) Dates2018.07.30
o [ -~
o | 2
g I oo
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509 900
704 ‘ 700
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109 100
Av g 310 240, 2360, 20 2a00. 2470, 2040, 2460, 28 1000 1300, 1500 4700, 1300 2100 2300, 500, 2700, 0
. Frequency (WHe) Frequency (WH:)
site £03CHILHY site 03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH11 2462 MHz Ant 1

Simultaneously Horizontal Fundamental

Date: 2018-07-30

400 2410, 2020 2430, 2440, 0. 2a70. 2480, 24%0. 2

2450 240
Frequency (MHz)

Peak Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

[ ave e s

400 2410, 2420, 2430 2440, 2460 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH11 2462 MHz Ant 1

Simultaneously

Vertical

Fundamental

) @Buvim) Date: 2018.07.30 ) @Bvim) Date: 2018.07.30
1300) 1300
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109 1109 .
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500) SO FOPOS S 7 P R AR
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510 T o0 me0 za00  mam zado 240 7 000 100 Te00 w700 100 2100 7306 2500 2700 0
Freauency (WHr) Freauency (H:)
Peak +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) (@Buvim) Date: 2018.07.30 ) @Buvim) Date: 2018.07.30
1300 1300
1200 1200
0g 1109
1009 1009
900 900
/
NN o
509 sud o —
a0, o N N NS B
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100) 100
310 T w0 Ze0. 200 zam 2o 2460, 2 00 100 700 w700 1800 2100 Z00  z500. 2700, 0
Freaquency (He) Frequency (WH:)
Avg ) site +03CHILHY site 03CHI1-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AVG_54 3m HORN 9120D-HF VERTICAL
< RBW:1000.000KHz VBW:L000KHz SWT:Auto

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH11 2462 MHz Ant 1

Simultaneously Vertical Fundamental

Date: 2018-07-30

400 2410, 2020 2430, 2440, 0. 2a70. 2450, 24%0. 2

2450 240
Frequency (MHz)

Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2018.07-30

o T =

400 2410, 2420, 2430 2440, 2a60. 2470, 2430 24%0. 2

250,
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH140 5700 MHz Ant 1

Simultaneously Horizontal Fundamental

Date: 20180626

et 2018.05.26
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o E N NN T TR T o o o o 700
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Peak site $03CHIL-HY site 03CHILHY
Condition : PEAK_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH140 5700 MHz Ant 1

Simultaneously Vertical Fundamental

- et 2018.0826 i e 20180828
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s E T T oo o 5o o 700
Heavency iz

300,
Frequency (M)

Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-3456 Page Number . C38 of C67
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Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT40 CH102 5510 MHz Ant 1

Simultaneously Horizontal Fundamental

1 dBuVim) Date: 20180626
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Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNLI) 3m HORN 91200-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

) @Buvim) Dote: 2018.06.25
1300
1200
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Avg site J03cHILHY Left blan k
. Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT40 CH102 5510 MHz Ant 1

Simultaneously Horizontal Fundamental

Date: 2018-06.26
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sie 03cHILHY L ft b | k
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: WT:Auto

RBW:1000.000KHz VBW:3000.000KHz S\

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT40 CH102 5510 MHz Ant 1

Simultaneously

Vertical

Fundamental

Peak

1 dBuVim)

Date: 2018-06.26
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350 5300 5400, 5420, 5440 5460. 5480,
Frequency (MHz)
site $03CHILHY

5500 5520 5540 5560 55

Condition +PEAK_BE(UNTT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 20180626

AVG 54

000 2000 300, 300,
Frequency (M)

site 03CHILHY

5000, 7000

Condition PEAK(UNTT) 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Avg.

1 (dBuVim)

Date: 20180626
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350 50, 00 90 S0 S0 A0 500 G0 G mo0 55
Frequency (WHz)
site £03CHILHY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT40 CH102 5510 MHz Ant 1
Simultaneously Vertical Fundamental
- m
e ARE 8
TP R AN I,
Peak e TR— Left blank
TEL : 886-3-327-3456 Page Number . C42 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH36 5180 MHz Ant 2

Simultaneously Horizontal Fundamental

1 (dBuVim) Date: 20180626 1 (@Buvim)
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Frequency (MHz)
Peak site +03CHILHY site 03CH11-HY
Condition + PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto

3000,
Frequency (MH2)

1 (dBuVim) Date: 20180626

000 5050 5050, 5070 5090 5110, 5130, 5150 5170 5190, 5210. 5230 5%
Frequency

5
)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH36 5180 MHz Ant 2
Simultaneously Vertical Fundamental
700 700U T——FT
w
SO0 AR b Wil 509
p e
o
000 5030. 5050. 5070. 5090. 5M0. 5130 5150, 5170 51%. 5210. 5230. 52 %000 2000. 3000. 4000, 5000, 6000, 7000
Peak site $03CHILHY site $03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK(UNLT) 3m HORN 9120D-HF VERTICAL
N TO0000001 VW 3000000k oW T Ao 100000001 V3000000 SWTAto
-
]
o e
p e ]
P
Avg. T Left blank
10300000 s WL OOtz SWT Ao

TEL : 886-3-327-3456
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Band Edge @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11ac VHT80 CH42 5210 MHz Ant 2

Simultaneously

Horizontal

Fundamental

1 (dBuVim) Date: 20180626

+ RBW:1000.000KHz VBW:10.000KHZ SWT:Auto

) @B Date: 2018.06.25
1300 1300
1200 1200
109 09
1009 presewn 1009
%00 ”\ s00
200) 500
700 \ oo T PEAK(UHI)
609 f 609 il e s
0.0 AN gyt 500 MLM WM.\JM«W"’" e b TS AT
40,0/ 400 atuch
Kool
300) 300
200) 20
100) 100
000 500 5050 5070 5090, 510 5130 5150 170, 5190 5210 5230 52 000 Z00. 5000, 000, S000. w000, 7000
Freauency (WHz) Frequency (WHe)
Peak site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition + PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2018.06.26
1300
1200
0g
1009
904 R
s00)
700)
600)
500 R e
40,0/ SRl
300)
200)
100)
000 5030 5050 5070 5080, 50 5130 5150 570, 5190 G210 520 52
Frequency (Wie)
Avg. site {03CHILHY Left blan k
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C45 of C67
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Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11ac VHT80 CH42 5210 MHz Ant 2

Simultaneously

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 20180626

a0 M
o0y PEAK_BE_74)
o s L

100)

200 5230, 5250, 5270 5290 5310, 5330, 5360 5370 5390, 5410, 5430 546
Frequency (MHz)

site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 20180626

900 YT

1y AVG_BE_54|

100

200 5230, 5250, 5270, 5290 5310, 53%0. 5360 5370 5390, 5410, 5430 540
Frequency (MHz)

site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:10.000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11ac VHT80 CH42 5210 MHz Ant 2

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim) Date: 20180626

z:: fwmuwmmﬂ
700 |

:
:: R R W
309
09
109

000 5050, 5050. 5070 5090 5110, 5130, 5150 5170 5190, 5210. 5230 5%
Frequency (MHz)

site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1 @Buvim)

Date: 2018-06.25.

4
%00

800

YIS | I S

500

peaun

e s

N ,JWM,«MW e
-

A0 it

%000

site
Condition

2000, 3000,

2000, 5000, G000, 7000
Frequency (MHz)

$03CHIL-HY

+ PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 20180626

100

000 5050 5050, 5070 5090 5110, 5130, 5150 5170 5190, 5210. 5230 5%
Frequency (MHz)

site $03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:10.000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11ac VHT80 CH42 5210 MHz Ant 2

Simultaneously Vertical Fundamental

1 (dBuVim) Date: 20180626

900)

800) PEAK_BEL74|

700)

600

500) e 1
R MMMTW

e

200 5230, 5250, 5270, 5290 5310, 5330, 5360 5370 5390, 5410, 5430 546
Frequency (MHz)

Peak P sz veRTIOn Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1 (dBuVim) Date: 20180626

s00)
700)
609 AVG_BE_54|
500)

s,

200 5230, 525, 5270, 5290 5310, 53%0. 5360 5370 5390, 5410, 5430 540
Frequency (MHz)

Avg site J03cHILHY Left blan k
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:10.000KHZ SWT:Auto
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH64 5320 MHz Ant 1+2
Simultaneously Horizontal Fundamental
90.0/ N’F 90.0/
mr« f " PEAK_BE 74 00—
700 qo0f YT I JTLp 1L 11 Fw
60.0| 1 60.0|
50.0) Aditopipingio s fr WDML,W MJ = G 54|
AAM
w -
s
Peak site J03cHILHY site o3cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition : PEAK(UNLT) 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
-
o
700 -+ T
<
s e b
40.0| T
I T e
Avg. s - Left blank
EBMELOGT 000K VW D00k ST e

TEL : 886-3-327-3456 Page Number . C49 of C67
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH64 5320 MHz Ant 1+2

Simultaneously

Vertical

Fundamental

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

- et 2018.0826 s aowm oo 20100826
1300 1309
1200 1200
o 109
P 1000
%09 s00
04y PEAK_BE 74 ooy
700) 700 4T T——T1
w09 P |
504 Ao i s R i 509 cmsesiag s
o=
w0 100 e
309 %09
209 209
109 109
300 S0 s S0 w0 s s 545054 Y1000 Z00. 5000, 000, T w000, 7000
Heavency iz requency i
Peak site $03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition * PEAK(UNII) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
- e 2018.0826
1300
1200
o
e
1009 -
%09
w00
00
-
09 AVG_BE 54|
509 ;
[ .
w09 e
309
209
109
= e EE e swe B %
Feauency ()
Avg sy Left blank
. Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Band Edge @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH140 5700 MHz Ant 1+2

Simultaneously Horizontal Fundamental

Date: 20180626

Date: 20180626

109 ,M‘r‘\”"“'”mw\ 1109

sooffe ‘W a0
700 PEAK_BEUNN) B3 7001
50

o Lo e ————

500

400 400

300 300

204 200

109 100

w5 B 7 N R R 00 7000, D 000, ED 5000 7000
Frequency (MHr) Frequency (WH)
Peak site +03CHILHY site O3CHILHY
Condition + PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH140 5700 MHz Ant 1+2

Simultaneously

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2018-06.26

mn:“ //..M'V‘NM

s00)
700]

PEAK_BE(UNI)_B3,

o

509 bbb Ao

100)

= 5700, 5710, 5720, 5730.
Frequency (MHz)
site $03CHILHY

5740, 5750, 5760, 5765

Condition +PEAK_BE(UNTT)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 20180626

2o0f ST LT

400) o

2000 300, 300, 5000, 5000, 7000
Frequency (M)

03CHILHY

PEAK(UNTT) 3m HORN 9120D-HF VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Harmonic @ 3m)

ANT BLE (2M) CH39 2480 MHz Ant 2 + 802.11b CHO1 2412 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 20180804 J B Date: 2018.0804
1209 1300
1209 1200
tog 10
1009 100
w00 a00)
00 K 800 PEAK 74
709 700
o0 o a0l s
s09 500 :
o) 400
309 300
09 200
109 100
Peak 00 4900, 6000, 8000, 70000, 17000, 1AD00. 76000, 7000, 70006, 22000 250 000 4000, G000, 8000 70000, 12000, TAD00. 76000, 18000 70008, 72000, 25000
Frequency (WHz) Freauency (MHs)
site £ 03CHILHY site 03CHILHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
eak Detector Peak

AV g Detector P

TEL : 886-3-327-3456 Page Number . C53 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CHO06 2437 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 20180730 J B Date: 2018.0730
1209 1300
1209 1200
tog 10
1009 100
w00 a00)
00 K 800 PEAK 74
709 700
o0 —- a0l s
50.0( T 50.0| T
o) 400
309 300
09 200
109 100
Peak 00 4900, 6000, 8000, 70000, 17000, 1AD00. 16000, 1000, 70006, 22000 250 000 4000, G000 8000 70000, 12000, TAD00. 76000, 18000, 70008, 72000, 25000
Frequency (WHz) Freauency (MHs)
site £ 03CHILHY site 03CHILHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
eak Detector Peak

AV g Detector P

TEL : 886-3-327-3456 Page Number . C54 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11b (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11b CH11 2462 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 20180804 J B Date: 2018.0804
1209 1300
1209 1200
tog 10
1009 100
w00 a00)
809 K 800 PEAK 74
709 700
e G 54 600 3 g 54
s09 500 -
o) 400
309 300
09 200
109 100
Peak 900 4900, 6000, 8000, 70000, 17000, 1AD00. 76000, 78000, 70006, 22000 250 000 4000, G000, 4000 70000, 12000, TAD00. 76000, 18000, 70008, 72000, 25000
Frequency (WHz) Freauency (MHs)
site £ 03CHILHY site 03CHILHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
eak Detector Peak

AV g Detector P

TEL : 886-3-327-3456 Page Number . C55 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO1 2412 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 2018.08.04 ) @Bvim) Date: 2018.08.04
1300 1300
1200 1200
1100 1100
1000 1000
900 900
w0 K 09 PEAR T4
704 700
609 o 500 s

T
500 1 - 500) =
400 400
300 300
204 200
109 100
00 4000, G000, 4000, 0000, 17000, 14000 16000, 16000, 70000, 72000, 250 000 4000, G006, 4000, 0000, 17000, 14000 16000, 18000, 70000 72000 75000
Freauency (WHz) Frequency (WH)

Peak site +03CHILHY site O3CHILHY
Condition + PEAK_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 91200-HF VERTICAL
Detector Peak Detector Peak

TEL : 886-3-327-3456 Page Number . C56 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CHO06 2437 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 20180730 J B Date: 2018.0730
1209 1300
1209 1200
tog 10
1009 100
w00 a00)
00 K 800 PEAK 74
709 700
o0 X 4 o a0l S 4 s
s09 500
o) 400
309 300
09 200
109 100
Peak oW doo0 w00 oW TIo0 o, Toow a0, 00w 70050 o0 Ho00 om0 o0 00 e Tooon e 7000 720 7500
site £ 03CHILHY site 03CHILHY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
eak Detector Peak

AV g Detector P

TEL : 886-3-327-3456 Page Number . C57 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11g (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11g CH11 2462 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 2018.08.04 ) @Bvim) Date: 2018.08.04
1300 1300
1200 1200
1100 1100
1000 1000
900 900
w0 K 09 PEAR T4
704 700
609 o 500 s
500 : 500 1
400 400
300 300
204 200
109 100
00 4000, G000, 000, 0000, 17000, 14000 16000, 16000, 70000 72000, 250 000 4000, G006, 000, 0000, 17000, 14000 16000, 18000, 70000 72000 75000
Freauency (WHz) Frequency (WH)
Peak site +03CHILHY site O3CHILHY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 91200-HF VERTICAL
Detector Peak Detector Peak

TEL : 886-3-327-3456 Page Number . C58 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO1 2412 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 2018.08.04 ) @Bvim) Date: 2018.08.04
1300 1300
1200 1200
1100 1100
1000 1000
900 900
w0 K 09 PEAR T4
704 700
609 o 500 s
500 T 500 T

3 3
400 400
300 300
204 200
109 100
00 4000, G000, 4000, 0000, 17000, 14000 16000, 16000, 70000, 72000, 250 000 4000, G006, 4000, 0000, 17000, 14000 16000, 18000, 70000 72000 75000
Freauency (WHz) Frequency (WH)

Peak site +03CHILHY site O3CHILHY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 91200-HF VERTICAL
Detector Peak Detector Peak

TEL : 886-3-327-3456 Page Number . C59 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CHO6 2437 MHz Ant 1

Simultaneously

Horizontal Vertical

Peak

Avg.

Date: 2018.07.30 A (@Buvim) Date: 2018.07.30
1300 1300)
1200 1200)
09| 100
1000 1000)
900) 900)
800 K 809 PEAK 74
700) 700
600) 1 4 o 500) 7 + i 54
500) 500)
400) 400
300) 309
200) 200)
100) 100
000 4000 6000, 8000, 10000, 12000 14000. 16000, 18000, 20000 22000. 2501 000 4000, 6000, 8000, 10000, 12000 14000. 16000, 13000, 20000 22000. 25000
Frequency (MHz) Frequency (M)
site $03CHILHY site 03CHILHY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH11 2462 MHz Ant 1

Simultaneously Horizontal Vertical

Date: 2018.08.04 ) @Bvim) Date: 2018.08.04
1300 1300
1200 1200
1100 1100
1000 1000
900 900
w0 K 09 PEAR T4
704 700
609 o 500 s
500 T 500 T

] 3
400 400
300 300
204 200
109 100
00 4000, G000, 000, 0000, 17000, 14000 16000, 16000, 70000 72000, 250 000 4000, G006, 000, 0000, 17000, 14000 16000, 18000, 70000 72000 75000
Freauency (WHz) Frequency (WH)

Peak site +03CHILHY site O3CHILHY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 91200-HF VERTICAL
Detector Peak Detector Peak

TEL : 886-3-327-3456 Page Number . C61 of C67
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH140 5700 MHz Ant 1

Simultaneously

Horizontal

Vertical

Peak

Avg.

1 (dBuVim) Date: 20180627

PERK(UNT)

RO 11 118 [ 1 e Y N et 4 S N M

500) 3 4 5 ==
400)
300)
200)
100)
000 4000.6000.8000. 12000, 16000. 20000 _ 24000 28000, 32000 36000, 4001
Frequency (MHz)
site $03CHILHY
Condition + PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 20180627

fLY 1] S ISR [ S s S (S

PEAK(UND|

AVG 54
500 T = z
400
309
200)
100
000 4000.6000.8000. 12000, 16000. 70000 24000 28000, 32000 36000, 40000
Frequency (M)
site 03CHILHY
Condition PEAK(UNTT) 3m HORN 9120D-HF VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C62 of C67



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT40 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT40 CH102 5510 MHz Ant 1

Simultaneously

Horizontal

Vertical

Peak

Avg.

Date: 20180627

g e ST T S I == T I I I

AVG 54

000 4000.6000.8000. 12000, 16000, 20000 _ 24000 28000, 32000 36000, 4001
Frequency (MHz)

site $03CHILHY
Condition + PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL
Detecte :Peak

Date: 20180627

fLY 1] S B Y [ S s S (S

PEAK(UN)

AVG 54
500) +
400)
309
200)
100
000 4000.6000.8000. 12000, 16000, 70000 24000 26000, 32000 36000, 40000
Frequency (M)
site 03CHILHY
Conditi PEAK(UNTT) 3m HORN 9120D-HF VERTICAL
Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH36 5180 MHz Ant 2

Simultaneously

Horizontal Vertical

Peak

Avg.

Date: 2018.06.27 1 (4BuVim) Date: 2018.06.27

1300 1309
1200) 1200
100 1109
1000) 1009
900 500
800 PEAK]UMI) 809 PERK(UN|
oo AL AR e e A A 200 AR — U e e AT
X . 4 S 600 “ |
500 5 500
400 400
300 300)
200 200
100 100)

000 4000.6000.8000. 12000 16000 20000 24000.  28000. 32000  36000. 400 000 4000.6000.8000. 12000 16000, 20000.  24000.  28000.  32000.  36000. 40000

Frequency (MHz) Frequency (MHz)

site +03CHILHY Site 03CHILHY
Condition + PEAK(UNII) 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Detect + Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR832126-02F

Bluetooth LE (2Mbps) and WIFI 802.11ac VHT80 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11ac VHT80 CH42 5210 MHz Ant 2

Avg.

s aBovim) Date: 2018.0627 bate: 2018.0627
1209 1300
1209 1200
o 0
1009 1000
s00) w00
809 PERK(UNI) 800 T ERK[UNI)
B B e e . [ | e ——— B o B s s —
e VG 54 60 WG 54
509 = 509 - =
w00 400
30 300
200 209
109 100
Peak 000 4000.6000.0000. 12000, 16000, 20000, 74008, 78000, 32000, 36000, 40000 000 4000.6000.9000, 72000, 6000, _ 20000, 24000, 78000, 2000, 30000, 40000
Froquoncy g Frequency ()
sire £ 03CHILHY site £ 03CHILHY
Condition  PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL Condition : PEAK(UNIT) 3m HORN 91200 HF VERTICAL
Detector Peak. Detector Peak
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH64 5320 MHz Ant 1+2

Avg.

s aBovim) Date: 2018.0627 bate: 2018.0627
1209 1300
1209 1200
o 0
1009 1000
s00) w00
809 PEAK(UNI) 209 T EAK{UND)|
B B e B . [ | —— ——— B o B s s —

4
4
e VG 54 60 WG 54
509 509
w00 400
30 300
200 209
109 100
Peak 000 4000.6000.0000. 12000, 16000, 20000 74008, 28000, 32000 36000, 40000 000 4000.6000.0000, 2000, 16000, 20000, 24000, 78000, 32000, 30000, 40000
Froquoncy g Frequency ()

sire £ 03CHILHY site £ 03CHILHY
Condition  PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL Condition : PEAK(UNIT) 3m HORN 91200 HF VERTICAL
Detector Peak. Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Bluetooth LE (2Mbps) and WIFI 802.11n HT20 (Harmonic @ 3m)

ANT

BLE(2M) CH39 2480 MHz Ant 2 + 802.11n HT20 CH140 5700 MHz Ant 1+2

Simultaneously

Horizontal Vertical

Peak

Avg.

Date: 2018.06.27 A @Buvim) Date: 2018.06.27
1300) 1309
1200) 1200
109 1109
1000) 1009
90 %04
809 PEAKUNI) 209 PEAK(UND|
oo AL AR e e A A 200 AR — U e e AT
4
609 " 4 . S 609 B 4 AVG 54
50 5 500 6
409 400
300 300
200 209
100 100
000 4000.6000.8000. 12000, 16000 _ 20000. 24000, 20000, 32000, 36000 400 000 4000.6000.8000 12000, 16000. _ 20000. 24000 20000. 32000 36000, 40000
Frequency (MHz) Freauency (MHD)
site +03CHILHY site 03CHI1-HY
Condition + PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
Detect +Peak Detector peak
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FAX : 886-3-328-4978
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Appendix D. Duty Cycle Plots

Antenna Band Cy?:lIJ(?(/% ) T(us) | 1/T(kHz) S\é;BtinYg Fac?tt)j:{ dB)
2 Bluetooth - LE for 2 Mbps 56.50 1065 0.94 1kHz 2.48
1 802.11b 98.58 - - 10Hz 0.06
1 802.11g 92.67 |1390.00| 0.72 1kHz 0.33
1 2.4GHz 802.11n HT20 92.20 |1300.00| 0.77 1kHz 0.35
1 5GHz 802.11n HT20 92.20 |1300.00| 0.77 1kHz 0.35
1 5GHz 802.11n HT40 86.69 645.00 1.55 3kHz 0.62
2 5GHz 802.11n HT20 92.20 |1300.00| 0.77 1kHz 0.35
2 5GHz 802.11ac VHT80 76.19 320.00 3.13 10kHz 1.18
1+2 5GHz 802.11n HT20 92.20 |1300.00| 0.77 1kHz 0.35
1+2 5GHz 802.11n HT20 92.17 |1295.00| 0.77 1kHz 0.35
TEL : 886-3-327-3456 Page Number : D-10f8

FAX : 886-3-328-4978
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<Ant. 1>
802.11b

RBW 10 MHz )elta 3 [T1 ]
~VBW 10 MHz

Ref 30 dBm *Att 20 dB SWT 20 ms

30 Offfpet 2512 dB Marker

. =
-1

-2

-2

-4

-6

-70

Center 2.412 GHz 2 ms/

Date: 25.JUN.2018 19:59:11

802.11g

RBW 10 MHz )elta 3 [T1 ]
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 Offpet 25[2 aB

B P 'l
-70
Center 2.412 GHz 500 us/
Date: 25.JUN.2018 20:02:01
TEL : 886-3-327-3456 Page Number : D-20f8

FAX : 886-3-328-4978
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2.4GHz 802.11n HT20

RBW 10 MHz
~VBW 10 MHz

aos
-2
b W i
-4
-6
-70
Center 2.412 GHz 500 us/
Date: 25.JUN.2018 20:02:42
5GHz 802.11n HT20
RBW 10 MHz L t
*VBW 10 MHz -0.09 dB
Ref 30 dBm Att 20 dB SWT 5 ms 410000 m
30 Offpet 27]9 dB
I T ey ax Al AR
L“"‘*‘“ e apeleiedy jpurcs o
. -
°
== |
0
--10
--20
¥ 4 ¥ o
3oe
--30
--40
--50
}--60
-70
Center 5.18 GHz 500 nus/
Date: 26.JUN.2018 02:08:20
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5GHz 802.11n HT40

RBW 10 MHz delta 3 [T
~VBW 10 MHz -0.03 dB
44.00 )

Ref 30 dBm ~Att 20 dB SWT 3 ms

o

|--20

" " @ o
|-30
|-40
|-s0
-0
-70
Center 5.19 GHz 300 us/

Date: 26.JUN.2018 05:13:11

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<Ant. 2>
Bluetooth — LE for 2Mbps

RBW 10 MHz )elta 3 [T1 ]
~VBW 10 MHz 3 dB

Ref 30 dBm *Att 20 dB SWT 5 ms
30 Offpet 252 dB Marker [
> =
== |,
- —
-1
-2
308
-3 I K
-4
-6
-70
Center 2.44 GHz 500 us/
Date: 25.JUN.2018 21:38:03
5GHz 802.11n HT20
RBW 10 MHz De ta 3 T
*VBW 10 MHz 0.00 dB
Ref 30 dBm *Att 20 dB SWT 5 ms 410000 m
30 Offpet 279 4ae 2 Marker T
IWO M‘Mlﬂ“ &WLWLN S taahnd Mn
Delta p [T ser
== |,
0
--10
--20 a &
i W
--30
--40
--50
}--60
-70
Center 5.18 GHz 500 nus/
Date: 26.JUN.2018 02:09:54
TEL : 886-3-327-3456 Page Number : D-50f8
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5GHz 802.11ac VHTS80

RBW 10 MHz d>elta 3
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 2 ms

30 offpet 27|9 dB Marker

00b00

[ AR | ety |

o

Center 5.21 GHz 200 ps/

Date: 26.JUN.2018 07:13:28

ser

vr
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MIMO<Ant. 1>
5GHz 802.11n HT20

RBW 10 MHz delta 3 [T
~VBW 10 MHz 0.06 dB
410000 n

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 offpet 27}9 dB Marker
1 P

T T R S T T

ser

vr

o

|--20

Center 5.18 GHz 500 ps/

Date: 26.JUN.2018 02:02:23

TEL : 886-3-327-3456 Page Number : D-70f8
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MIMO<Ant. 2>
802.11n HT20

RBW 10 MHz delta 3 [T
~VBW 10 MHz 0.09 dB
405000 n

Ref 30 dBm ~Att 20 dB SWT 5 ms

@mwwmkw@wmmwMMwm

vr

-70

Center 5.18 GHz 500 ps/

Date: 26.JUN.2018 02:03:55

—— THE END———
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